¥ /ORLAB!

-

REPORT No.: SZ21020185W12

TEST REPORT

APPLICANT

PRODUCT NAME

MODEL NAME

BRAND NAME

FCCID

STANDARD(S)

RECEIPT DATE

TEST DATE

ISSUE DATE

: Nubia Technology Co., Ltd.

: 5G Mobile Phone

: NX666J

: REDMAGIC

: 2AHJO-NX666J

: 47 CFR Part 27, Subpart M

: 2021-03-19

: 2021-03-20 to 2021-04-23

: 2021-05-10

/
) Y sn | |
Lppre V \/ C&OWVAQ

Edited by:

Zhou Xiaolong (Rapporteur)

ferd e

Peng Huarui ( Supervisor )

Approved by:

NOTE: This document is issued by MORLAB, the test report shall not be reproduced except in full without prior written permission of the
company. The test results apply only to the particular sample(s) tested and to the specific tests carried out which is available on request for

validation and information confirmed at our website.

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525 EprEE
M o RLAB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Http://www.morlab.cn E-mail: service@morlab.cn

Page 1 of 281



ORLAB
M 3 REPORT No.: SZ21020185W12

-

DIRECTORY

1. Technical Information ===« s srarermrmmi s st s s n s nn e 4
11. Apphcant and Manufacturer Information-=-=-=== === rerrrmririniiiaiainia s s e sas s 4
1.2. Equipment Under Test (EUT) Description ...................................................... 4
1.3. Maximum ERP/EIRP and Emission Designator .............................................. 6
1.4. Test Standards and Results = =s-rrrrrrmmimmnii s cr s s s a s n s n e 8
1.5. Environmental ConditioNs = = == s=s=rrsrararmrmniitarasasras s sasasasasssssssassssnsnsnsnas 10
2. 47 CFR Part 2, Part 27L Requirements ........................................................... 11
2.1. Transmitter Conducted Output Power And ERP/EIRP «:-exxeurerrerrernmemananeainane. 11
2.2. Occupled Bandwidth === s rrerrrmrannn s s s s e 28
2.3. Frequency Stablllty ................................................................................... 54
2.4. Conducted Spurious EMISSIiONS =+ s rrrrrrrrmrrrniiiiins i ians s sa s sr s nn s r s e 56
2.5. Band Edge ............................................................................................... 72
2.6. Radiated Spurious EMIiSSIONS s rrrrrrermmrriir s rs s s s s s s s s n s n s 85
Annex A Test Uncertainty .............................................................................. 112
Annex B Testing Laboratory Information === == s srerrrmmrii s s 113
N v v —_

Page20f116



ORLABS}

-

REPORT No.: SZ21020185W12

Change History

Version

Date

Reason for change

1.0

2021-05-10

First edition

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.

M o RL AB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab.cn

Page30f116



¥ /ORLAB!

' REPORT No.: SZ21020185W12

1. Technical Information

Note: Provide by applicant.

1.1. Applicant and Manufacturer Information

Applicant: Nubia Technology Co., Ltd.

Applicant Address: Room 1801, Building 2, Chongwen Park, Nanshan Zhiyuan,
No0.3370, Liuxian Rd, Nanshan District, Shenzhen City,
Guangdong Province, P. R. China

Manufacturer: Nubia Technology Co., Ltd.

ManufacturerAddress: Room 1801, Building 2, Chongwen Park, Nanshan Zhiyuan,
No0.3370, Liuxian Rd, Nanshan District, Shenzhen City,
Guangdong Province, P. R. China

1.2. Equipment Under Test (EUT) Description

Product Name: 5G Mobile Phone
Hardware Version: NX666J EUHW1.0
Software Version: NX666J_ENCommon_V2.06
DFT-s-OFDM | Pl/2 BPSK, QPSK, 16QAM,64QAM,256QAM
Modulation Type:
CP-OFDM QPSK, 16QAM,64QAM,256QAM
Operation Band: DC_2A N41,DC_2C N41
Tx: 25615MHz-2675MHz
Frequency Range: N41
Rx: 2515MHz-2675MHz
. 20MHz, 40MHz, 50MHz, 60MHz, 80MHz, 90MHz,
Channel Bandwidth N41
100MHz
Antenna Type: Fixed Internal antenna
Antenna Gain: N41 Down:2.00 dBi; up:-5 dBi
AC Adapter
Brand Name: NUBIA
Model No.: STC-A5101230A-Z
Serial No.: (N/A, marked #1 by test site)
Rated Input: 100-240V~ 50/60HZ, 0.70A
Rated Output: 5V=3A;10V=3A; 12V=2.5A; 20V=1.5A
Manufacturer: Shenzhen Ruijing Industrial Co., Ltd
Battery
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MO R A o e e o me Mipihommoraben  Eml: sanis@roriabon
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Brand Name: nubia
Model No.: Li3941T44PGh836548
Serial No.: (N/A, marked #1 by test site)
Capacity: 4100.00mAh
Rated Voltage: 3.87V
Charge Limit: 4.45V
Manufacturer: Dongguan Amperex Technology Limited

Note 1: For a more detailed description, please refer to Specification or User’s Manual supplied by
the applicant and/or manufacturer.

Note 2: According to the measured power of all frequency bands, The frequency band with the
highest power was selected for the same NR frequency band for testing.

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555  Fax: 86-755-36698525
MORLARB 13 uiding A FeiYang Science Park, No.§ LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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1.3.Maximum ERP/EIRP and Emission Designator

REPORT No.: SZ21020185W12

DC Maximum ERP/EIRP (W)
2A_N41 DFT-s-OFDM CP-OFDM
PI1/2
BW(MHz) BPSK QPSK | 16QAM | 64QAM | 256QAM | QPSK | 16QAM | 64QAM | 256QAM
100 0.314 0.306 0.265 0.245 0.148 0.275 0.272 0.193 0.092
90 0.258 / / / / / / / /
80 0.255 / / / / / / / /
60 0.285 / / / / / / / /
50 0.276 / / / / / / / /
40 0.274 / / / / / / / /
20 0.276 / / / / / / / /
Emission Designator (99%0BW)
DFT-s-OFDM CP-OFDM
P1/2 BPSK QPSK 16QAM 64QAM 256QAM QPSK
97M7G7D 98M7G7D 98M7W7D 98M9D7W 97M3D7W 98M3G7D
87M4G7D 86M6G7D 87M7W7D 87M5D7W 85M7D7W 88M0G7D
78M2G7D 78M8G7D 78M1W7D 78M8D7W 78M3D7W 79M0G7D
59M0G7D 58M1G7D 59M3W7D 59M2D7W 58M3D7W 58M8G7D
46M4G7D 46M8G7D 46M7W7D 46M7D7W 46M6D7W 48M3G7D
36M1G7D 36M5G7D 36M6W7D 36M6D7W 36M2D7W 38M0G7D
18M2G7D 18M1G7D 18M2W7D 18M2D7W 18M1D7W 18M4G7D

MORLAB
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DC Maximum ERP/EIRP (W)
2C_N41 DFT-s-OFDM CP-OFDM
PI/2

BW(MHZ) | oo, | QPSK | 16QAM | 64QAM | 256QAM | QPSK | 16QAM | 64QAM | 256QAM
100 0.255 | 0.269 | 0265 | 0234 | 0143 | 0267 | 0266 | 0197 | 0.088
90 0.259 / / / / / / / /
80 0.255 / / / / / / / /
60 0.272 / / / / / / / /
50 0.286 / / / / / / / /
40 0.284 / / / / / / / /
20 0.272 / / / / / / / /
IMORLAB 7115 ouiting rorvang Seoncs Pr No LongGhang Romd, e

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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1.4.Test Standards and Results

The objective of the report is to perform testing according to Part 2, Part 27 for the EUT FCC ID
Certification:

No | Identity Document Title

Frequency Allocations and Radio Treaty Matters; General Rules
and Regulations

1 47 CFR Part 2

4 47 CFR Part 27 Miscellaneous Wireless Communications Services
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O RL AB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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Test detailed items/section required by FCC rules and results are as below:

Test Method
Section Description Test Date . Result Determination
Engineer
IRemark
Transmitter Mar
Conducted 19 ,2021to | Chen Haiju No
2.1046,27.50(d)(4 _ PASS e
(d)4) Output Power Mar Gao Jianrou deviation
and ERP/EIRP 24,2021
Occupied Apr 19, No
21049 HP! P Chen Haiju | PASS o
Bandwidth 2021 deviation
Frequenc Mar 26 to No
2.1055,27.54 d o y Mar 27, Chen Haiju | PASS s
Stability deviation
2021
Conducted Apr 19 NG
2.1051, 27.53(m)(4) Spurious and 22, Chen Haiju | PASS s
- deviation
Emissions 2021
Apr 20, NG
2.1051, 27.53(m)(4) Band Edge and 21, Chen Haiju | PASS e
deviation
2021
Radiated No
2.1051, 27.53(m)(4) Spurious Apr 23,2021 | Gao Jianrou | PASS L
- deviation
Emissions

Note 1: The tests were performed according to the method of measurements prescribed in
KDB971168 D01 v03 and ANSI/TIA-603-E-2016.
Note 2: The path loss during the RF test is calibrated to correct the results by the offset setting in
the test equipments. The ref offset 26.5dB contains two parts that cable loss 16.5dB and
Attenuator 10dB.

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

MORLAB

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525

E-mail: service@morlab.cn
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1.5. Environmental Conditions

REPORT No.: SZ21020185W12

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15-35
Relative Humidity (%): 30 -60
Atmospheric Pressure (kPa): 86-106

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.

M o RL AB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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N 4
2.47 CFR Part 2, Part 27L Requirements

2.1. Transmitter Conducted Output Power And ERP/EIRP

2.1.1. Requirement

According to FCC section 2.1046(a), for transmitters other than single sideband, independent
sideband and controlled carrier radiotelephone, power output shall be measured at the RF output
terminals when the transmitter is adjusted in accordance with the tune-up procedure to give the
values of current and voltage on the circuit elements specified in FCC section 2.1033(c)(8).

According to FCC section 27.50 (h)(2) for N41, Mobile and other user stations. Mobile stations are
limited to 2 watts E.I.R.P. All user stations are limited to 2 watts transmitter output power.

2.1.2. Test Description
Attenuator 1

System Power
Simulator Splitter
EUT
Power | Spectrum
Sensor Analyzer Attenuator 2

The EUTis coupled to the Spectrum Analyzer (SA) and the System Simulator (SS) with Attenuators
through the Power Splitter; the RF load attached to the EUT antenna terminal is 500hm; the path
loss as the factor is calibrated to correct the reading. The EUT is commanded by the SS to operate
at the maximum output power. A call is established between the EUT and the SS.

2.1.3. Test procedure
KDB 971168 D01v03 Section 5.2 and ANSI/TIA-603-E-2016.

EIRP (dBm) = Conducted Output Power (dBm) + Antenna Gain (dBi)
ERP (dBm) = EIPR (dBm) - 2.15

2.1.4. Result

Conducted Output Power:

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M o RLAB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn

Page110f116



ORLAB
M 3 REPORT No.: SZ21020185W12

-

Top Antenna

EN-DC_2A-N41

BW _ _ Low Middle High
[MHZz] Medulation RB Size RB Offset Channel Channel Channel
Channel 513000 | 519000 | 525000

Frequency (MHz) 2565 2595 2625

100 1 1 22.00 21.85 21.62
100 OF s OFDM 135 67 21.89 21.92 21.86

PI/2 BPSK

100 1 271 22.02 21.85 22.03

100 1 1 22.01 22.10 21.91

100 PFTsOFDM 135 67 21.92 21.93 21.91

QPSK

100 1 271 21.86 21.90 21.98
100 | DFT-s-OFDM-16QAM 1 1 21.70 21.94 21.72
100 | DFT-s-OFDM-64QAM 1 1 20.11 20.68 20.14
100 | DFT-s-OFDM-256QAM 1 1 17.51 17.35 17.36
Channel 512004 | 519000 | 525996

Frequency (MHz) 2560 2595 2630

90 | DFT-s-OFDM-PI2BPSK| 1 | 1 22.08 22.08 21.64
Channel 511002 | 519000 | 526998

Frequency (MHz) 2555 2595 2635

80 | DFT-s-OFDM-PI2BPSK| 1 | 1 21.82 21.94 21.78
Channel 509004 | 519000 | 528996

Frequency (MHz) 2545 2595 2645

60 | DFT-s-OFDM-PI2BPSK| 1 | 1 22.08 22.04 22.03
Channel 508002 | 519000 | 529998

Frequency (MHz) 2540 2595 2650

50 |DFT-s-OFDM-PI2BPSK| 1 | 1 21.87 21.93 21.90
Channel 507000 | 519000 | 531000

Frequency (MHz) 2535 2595 2655

40 | DFT-s-OFDM-PI2BPSK| 1 | 1 21.87 21.81 21.91
Channel 505002 | 519000 | 532998

Frequency (MHz) 2525 2595 2665

20 | DFT-s-OFDM-PI2BPSK| 1 | 1 22.10 21.90 22.01

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M o RLAB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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Channel 513000 519000 525000
Frequency (MHz) 2565 2595 2625
100 CP-OFDM-QPSK 1 1 22.04 22.01 21.90
100 CP-OFDM-16QAM 1 1 21.91 22.01 21.79
100 CP-OFDM-64QAM 1 1 20.12 20.65 20.31
100 CP-OFDM-256QAM 1 1 17.40 17.50 17.29
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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EN-DC_2C-N41

BW _ _ Low Middle High
[MHZz] Medulation RB Size RB Offset Channel Channel Channel
Channel 513000 | 519000 | 525000

Frequency (MHz) 2565 2595 2625

100 1 1 21.81 21.57 21.69
100 OF s OFDM 135 67 21.28 21.20 21.34

PI/2 BPSK

100 1 271 21.12 21.33 21.10
100 1 1 21.60 21.44 21.42
100 PFTsOPDM 135 67 21.55 20.94 20.95

QPSK

100 1 271 21.20 21.45 21.15
100 | DFT-s-OFDM-16QAM 1 1 20.76 20.37 20.67

100 | DFT-s-OFDM-64QAM 1 1 20.16 20.84 20.31
100 | DFT-s-OFDM-256QAM 1 1 18.47 18.15 18.56
Channel 512004 | 519000 | 525996

Frequency (MHz) 2560 2595 2630

90 | DFT-s-OFDM-PI2BPSK| 1 | 1 21.75 22.06 21.81
Channel 511002 | 519000 | 526998

Frequency (MHz) 2555 2595 2635

80 | DFT-s-OFDM-PI2BPSK| 1 | 1 21.76 21.82 21.76
Channel 509004 | 519000 | 528996

Frequency (MHz) 2545 2595 2645

60 | DFT-s-OFDM-PI2BPSK| 1 | 1 20.91 20.84 21.20
Channel 508002 | 519000 | 529998

Frequency (MHz) 2540 2595 2650

50 |DFT-s-OFDM-PI2BPSK| 1 | 1 21.02 21.00 21.01
Channel 507000 | 519000 | 531000

Frequency (MHz) 2535 2595 2655

40 | DFT-s-OFDM-PI2BPSK| 1 | 1 21.08 21.04 21.20
Channel 505002 | 519000 | 532998

Frequency (MHz) 2525 2595 2665

20 | DFT-s-OFDM-PI2BPSK| 1 | 1 20.74 21.11 20.94

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M o RLAB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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Channel 513000 519000 525000
Frequency (MHz) 2565 2595 2625
100 CP-OFDM-QPSK 1 1 20.71 20.52 20.41
100 CP-OFDM-16QAM 1 1 21.06 20.89 20.45
100 CP-OFDM-64QAM 1 1 19.79 20.01 19.82
100 CP-OFDM-256QAM 1 1 16.43 16.47 16.26

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
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Bottom Antenna

REPORT No.: SZ21020185W12

EN-DC_2A-N41

BW Modulation RBSize | RBOffset | " Miadle High
[MHZz] Channel Channel Channel
Channel 513000 519000 525000

Frequency (MHz) 2565 2595 2625

100 1 1 22.11 22.97 22.76
100 DRT-s-OFDM 135 67 22.34 2217 22.24

Pl/2 BPSK

100 1 271 22.25 21.93 21.95
100 1 1 22.64 22.76 22.86
100 DFT-s-OFDM 135 67 22.68 2276 22.86

QPSK

100 1 271 22.59 21.76 21.83

100 DFT-s-OFDM-16QAM 1 1 21.67 22.24 22.11
100 DFT-s-OFDM-64QAM 1 1 21.70 21.89 21.74
100 DFT-s-OFDM-256QAM 1 1 19.70 19.42 19.22
Channel 512004 519000 525996

Frequency (MHz) 2560 2595 2630

90 ‘ DFT-s-OFDM-PI1/2 BPSK ‘ 1 1 22.12 21.71 22.08
Channel 511002 519000 526998

Frequency (MHz) 2555 2595 2635

80 ‘ DFT-s-OFDM-PI1/2 BPSK ‘ 1 1 21.88 21.83 22.07
Channel 509004 519000 528996

Frequency (MHz) 2545 2595 2645

60 ‘ DFT-s-OFDM-PI1/2 BPSK ‘ 1 1 22.49 22.22 22.55
Channel 508002 519000 529998

Frequency (MHz) 2540 2595 2650

50 ‘ DFT-s-OFDM-PI1/2 BPSK ‘ 1 1 22.07 22.41 22.26
Channel 507000 519000 531000

Frequency (MHz) 2535 2595 2655

40 ‘ DFT-s-OFDM-PI1/2 BPSK ‘ 1 1 22.12 22.28 22.37
Channel 505002 519000 532998

Frequency (MHz) 2525 2595 2665

20 ‘ DFT-s-OFDM-PI1/2 BPSK ‘ 1 1 22.41 22.11 22.14

MORLAB
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Channel 513000 519000 525000
Frequency (MHz) 2565 2595 2625
100 CP-OFDM-QPSK 1 1 22.19 22.40 22.03
100 CP-OFDM-16QAM 1 1 22.25 22.04 22.34
100 CP-OFDM-64QAM 1 1 20.59 20.85 20.58
100 CP-OFDM-256QAM 1 1 16.97 17.46 17.63
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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EN_DC_2C_N41

BW _ _ Low Middle High
[MHZ] Medulation RB Size RB Offset Channel Channel Channel
Channel 513000 | 519000 | 525000

Frequency (MHz) 2565 2595 2625

100 1 1 21.90 22.02 22.01
100 OF s OFDM 135 67 22.07 21.92 21.97

PI/2 BPSK

100 1 271 21.81 21.98 21.90
100 1 1 21.96 21.76 22.27
100 OFTsOFDM 135 67 21.91 22.29 21.88

QPSK

100 1 271 21.89 21.82 21.88
100 | DFT-s-OFDM-16QAM 1 1 21.80 22.23 21.72
100 | DFT-s-OFDM-64QAM 1 1 21.50 21.67 21.69
100 | DFT-s-OFDM-256QAM 1 1 19.02 19.45 19.55
Channel 512004 | 519000 | 525996

Frequency (MHz) 2560 2595 2630

90 | DFT-s-OFDM-PI2BPSK| 1 | 1 22.14 21.95 22.02
Channel 511002 | 519000 | 526998

Frequency (MHz) 2555 2595 2635

80 | DFT-s-OFDM-PI2BPSK| 1 | 1 21.65 21.74 22.06
Channel 509004 | 519000 | 528996

Frequency (MHz) 2545 2595 2645

60 | DFT-s-OFDM-PI2BPSK| 1 | 1 2213 22.35 22.15
Channel 508002 | 519000 | 529998

Frequency (MHz) 2540 2595 2650

50 |DFT-s-OFDM-PI2BPSK| 1 | 1 22.56 22.39 22.13
Channel 507000 | 519000 | 531000

Frequency (MHz) 2535 2595 2655

40 | DFT-s-OFDM-PI2BPSK| 1 | 1 22.11 22.53 22.45
Channel 505002 | 519000 | 532998

Frequency (MHz) 2525 2595 2665

20 | DFT-s-OFDM-PI2BPSK| 1 | 1 22.19 22.34 21.88

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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Page180f116




v REPORT No.: SZ21020185W12

Channel 513000 519000 525000
Frequency (MHz) 2565 2595 2625
100 CP-OFDM-QPSK 1 1 2212 22.10 22.26
100 CP-OFDM-16QAM 1 1 22.25 21.98 22.13
100 CP-OFDM-64QAM 1 1 20.31 20.68 20.94
100 CP-OFDM-256QAM 1 1 17.40 17.40 17.45
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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Effective Radiated Power and Effective Isotropic Radiated Power:

Top Antenna

REPORT No.: SZ21020185W12

EN _DC 2A N41 Measured EIRP
BW Modulation RB RB LowCh. | MiddIC | HighCh | LowCh. | MiddleC | HighCh
[MHZz] Size Offset | /Freq. | h./Freq.|./Freq. | /EIRP | h/EIRP | ./EIRP
Channel 513000 | 519000 | 525000 | 513000 | 519000 | 525000
Frequency (MHz) 2565 2595 2625 2565 2595 2625
dBm W
100 1 1 17.00 16.85 16.62 0.050 0.048 0.046
100 DFT-s-OFDM 135 67 16.89 16.92 16.86 0.049 0.049 0.049
Pl/2 BPSK
100 1 271 17.02 16.85 17.03 0.050 0.048 0.050
100 1 1 17.01 17.10 16.91 0.050 0.051 0.049
DFT-s-OFDM
100 QPSK 135 67 16.92 16.93 16.91 0.049 0.049 0.049
100 1 271 16.86 16.90 16.98 0.049 0.049 0.050
100 DFT-s-OFDM 1 1 16.70 16.94 16.72 0.047 0.049 0.047
16QAM
DFT-s-OFDM
100 1 1 15.11 15.68 15.14 0.032 0.037 0.033
64QAM
100 DFT-s-OFDM 1 1 12.51 12.35 12.36 0.018 0.017 0.017
256QAM
Channel 512004 | 519000 | 525996 | 512004 | 519000 | 525996
Frequency (MHz) 2560 2595 2630 2560 2595 2630
g9 | PFT-s-OFDM 1 1 17.08 | 17.08 | 16.64 | 0.051 | 0.051 | 0.046
Pl/2 BPSK
Channel 511002 | 519000 | 526998 | 511002 | 519000 | 526998
Frequency (MHz) 2555 2595 2635 2555 2595 2635
go | D 1S"OFDM 1 1 16.82 | 16.94 | 16.78 | 0.048 | 0.049 | 0.048
Pl/2 BPSK
Channel 509004 | 519000 | 528996 | 509004 | 519000 | 528996
Frequency (MHz) 2545 2595 2645 2545 2595 2645
g0 | DF1-s-OFDM 1 1 17.08 | 17.04 | 17.03 | 0.051 | 0.051 | 0.050
Pl/2 BPSK
Channel 508002 | 519000 | 529998 | 508002 | 519000 | 529998
Frequency (MHz) 2540 2595 2650 2540 2595 2650
50 DFT-s-OFDM 1 1 16.87 16.93 16.90 0.049 0.049 0.049
Pl/2 BPSK
Channel 507000 | 519000 | 531000 | 507000 | 519000 | 531000
Frequency (MHz) 2535 2595 2655 2535 2595 2655
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DFT-s-OFDM
40 1 16.87 16.81 16.91 0.049 0.048 0.049
Pl/2 BPSK
Channel 505002 | 519000 | 532998 | 505002 | 519000 | 532998
Frequency (MHz) 2525 2595 2665 2525 2595 2665
DFT-s-OFDM
20 1 17.10 16.90 17.01 0.051 0.049 0.050
Pl/2 BPSK
Channel 513000 | 519000 | 525000 | 513000 | 519000 | 525000
Frequency (MHz) 2565 2595 2625 2565 2595 2625
CP-OFDM
100 1 17.04 17.01 16.90 0.051 0.050 0.049
QPSK
CP-OFDM
100 1 16.91 17.01 16.79 0.049 0.050 0.048
16QAM
CP-OFDM
100 1 15.12 15.65 15.31 0.033 0.037 0.034
64QAM
100 CP-OFDM 1 12.40 12.50 12.29 0.017 0.018 0.017
256QAM ' ' ' ' ' '
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EN_DC_2C_N41 Measured EIRP
BW Modulation RB RB LowCh. | MiddIC | HighCh | LowCh. | MiddleC | HighCh
[MHZz] Size Offset /[Freq. | h./Freq. | ./Freq. | /EIRP | hJ/EIRP |./EIRP
Channel 513000 | 519000 | 525000 | 513000 | 519000 | 525000
Frequency (MHz) 2565 2595 2625 2565 2595 2625
dBm w
100 1 1 16.81 16.57 16.69 0.048 0.045 0.047
DFT-s-OFDM
100 135 67 16.28 16.20 16.34 0.042 0.042 0.043
Pl1/2 BPSK
100 1 271 16.12 16.33 16.10 0.041 0.043 0.041
100 1 1 16.60 16.44 16.42 0.046 0.044 0.044
DFT-s-OFDM
100 QPSK 135 67 16.55 15.94 15.95 0.045 0.039 0.039
100 1 271 16.20 16.45 16.15 0.042 0.044 0.041
DFT-s-OFDM
100 1 1 15.76 15.37 15.67 0.038 0.034 0.037
16QAM
DFT-s-OFDM
100 1 1 15.16 15.84 15.31 0.033 0.038 0.034
64QAM
DFT-s-OFDM
100 1 1 13.47 13.15 13.56 0.022 0.021 0.023
256QAM
Channel 512004 | 519000 | 525996 | 512004 | 519000 | 525996
Frequency (MHz) 2560 2595 2630 2560 2595 2630
DFT-s-OFDM
90 1 1 16.75 17.06 16.81 0.047 0.051 0.048
Pl1/2 BPSK
Channel 511002 | 519000 | 526998 | 511002 | 519000 | 526998
Frequency (MHz) 2555 2595 2635 2555 2595 2635
80 DFT-s-OFDM 1 1 16.76 16.82 16.76 0.047 0.048 0.047
P1/2 BPSK ’ ’ ) ’ ) '
Channel 509004 | 519000 | 528996 | 509004 | 519000 | 528996
Frequency (MHz) 2545 2595 2645 2545 2595 2645
60 DFT-s-OFDM 1 1 15.91 15.84 16.20 0.039 0.038 0.042
P1/2 BPSK ' ' ) ' ’ '
Channel 508002 | 519000 | 529998 | 508002 | 519000 | 529998
Frequency (MHz) 2540 2595 2650 2540 2595 2650
50 DFT-s-OFDM 1 1 16.02 16.00 16.01 0.040 0.040 0.040
P1/2 BPSK ' ' ) ' ’ '
Channel 507000 | 519000 | 531000 | 507000 | 519000 | 531000
Frequency (MHz) 2535 2595 2655 2535 2595 2655
40 | DFT-s-OFDM 1 1 16.08 | 16.04 | 16.20 | 0.041 0.040 | 0.042
P1/2 BPSK ' ' ) ' ’ '
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Channel 505002 | 519000 | 532998 | 505002 | 519000 | 532998
Frequency (MHz) 2525 2595 2665 2525 2595 2665
DFT-s-OFDM
20 1 15.74 16.11 15.94 0.037 0.041 0.039
Pl/2 BPSK
Channel 513000 | 519000 | 525000 | 513000 | 519000 | 525000
Frequency (MHz) 2565 2595 2625 2565 2595 2625
CP-OFDM
100 15.71 15.52 15.41 0.037 0.036 0.035
QPSK
CP-OFDM
100 16.06 15.89 15.45 0.040 0.039 0.035
16QAM
CP-OFDM
100 14.79 15.01 14.82 0.030 0.032 0.030
64QAM
CP-OFDM
100 11.43 11.47 11.26 0.014 0.014 0.013
256QAM
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Bottom Antenna

REPORT No.: SZ21020185W12

EN_DC _2A N41 Measured EIRP
BW Modulation RB RB | LowCh. | MiddIC | HighCh | LowCh. | MiddleC | HighCh
[MHZz] Size Offset /[Freq. | h./Freq. | ./Freq. | /EIRP | hJ/EIRP |./EIRP
Channel 513000 | 519000 | 525000 | 513000 | 519000 | 525000
Frequency (MHz) 2565 | 2595 | 2625 | 2565 2595 2625
dBm w
100 1 1 2411 | 2497 | 2476 | 0258 | 0.314 | 0.299
100 DE;;;D';?(M 135 67 2434 | 2417 | 2424 | 0272 | 0261 | 0.265
100 1 271 2425 | 2393 | 2395 | 0.266 | 0247 | 0.248
100 1 1 2464 | 2476 | 24.86 | 0.291 | 0299 | 0.306
100 DFT'SP';EDM 135 67 2468 | 24.76 | 24.86 | 0.294 | 0299 | 0.306
100 Q 1 271 2459 | 2376 | 23.83 | 0.288 | 0238 | 0.242
100 | DFT-SOFDM 1 1 2367 | 2424 | 2411 | 0233 | 0265 | 0.258
16QAM
100 | DFT-SOFDM 1 1 2370 | 23.89 | 23.74 | 0234 | 0245 | 0.237
64QAM
100 | DFT-SOFDM 1 1 2170 | 2142 | 2122 | 0148 | 0.139 | 0.132
256QAM
Channel 512004 | 519000 | 525996 | 512004 | 519000 | 525996
Frequency (MHz) 2560 | 2595 | 2630 | 2560 2595 2630
go | PFT-s-OFDM 1 1 2412 | 2371 | 24.08 | 0258 | 0235 | 0.256
PI/2 BPSK
Channel 511002 | 519000 | 526998 | 511002 | 519000 | 526998
Frequency (MHz) 2555 2595 2635 2555 2595 2635
go | PFT-s-OFDM 1 1 23.88 | 23.83 | 24.07 | 0244 | 0242 | 0.255
PI/2 BPSK
Channel 509004 | 519000 | 528996 | 509004 | 519000 | 528996
Frequency (MHz) 2545 2595 2645 2545 2595 2645
o | PFT-s-OFDM 1 1 2449 | 2422 | 2455 | 0.281 0264 | 0.285
PI/2 BPSK
Channel 508002 | 519000 | 529998 | 508002 | 519000 | 529998
Frequency (MHz) 2540 2595 2650 2540 2595 2650
50 | PFT-s-OFDM 1 1 2407 | 2441 | 2426 | 0255 | 0276 | 0.267
PI/2 BPSK
Channel 507000 | 519000 | 531000 | 507000 | 519000 | 531000
Frequency (MHz) 2535 2595 2655 2535 2595 2655
40 | DFTs-OFDM | 1 | 1 2412 | 24.28 | 24.37 | 0258 | 0.268 | 0.274
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| PI2BPSK |
Channel 505002 | 519000 | 532998 | 505002 | 519000 | 532998
Frequency (MHz) 2525 | 2505 | 2665 | 2525 | 2595 | 2665
DFT-s-OFDM
20 1 24.41 | 2411 | 2414 | 0276 | 0258 | 0.259
PI/2 BPSK
Channel 513000 | 519000 | 525000 | 513000 | 519000 | 525000
Frequency (MHz) 2565 | 2595 | 2625 | 2565 | 2595 | 2625
CP-OFDM
100 1 2419 | 24.40 | 2403 | 0262 | 0275 | 0.253
QPSK
CP-OFDM
100 1 2425 | 2404 | 2434 | 0266 | 0254 | 0272
16QAM
CP-OFDM
100 1 2259 | 22.85 | 2258 | 0.182 | 0.193 | 0.181
64QAM
CP-OFDM
100 1 18.97 | 19.46 | 1963 | 0079 | 0088 | 0.092
256QAM
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EN _DC _2C N41 Measured EIRP
BW Modulation RB RB | LowCh. | MiddIC | HighCh | LowCh. | MiddleC | HighCh
[MHZz] Size Offset /[Freq. | h./Freq. | ./Freq. | /EIRP h./EIRP | ./EIRP
Channel 513000 | 519000 | 525000 | 513000 | 519000 | 525000
Frequency (MHz) 2565 | 2595 | 2625 | 2565 2595 2625
dBm W
100 1 1 2390 | 24.02 | 24.01 | 0.245 0.252 0.252
DFT-s-OFDM
100 o112 BPSK 135 67 24.07 | 2392 | 2397 | 0.255 0.247 0.249
100 1 271 2381 | 2398 | 23.90 | 0.240 0.250 0.245
100 1 1 23.96 | 23.76 | 2427 | 0.249 0.238 0.267
DFT-s-OFDM
100 aPSK 135 67 2391 | 2429 | 23.88 | 0.246 0.269 0.244
100 1 271 2389 | 2382 | 23.88 | 0.245 0.241 0.244
DFT-s-OFDM
100 1 1 2380 | 2423 | 23.72 | 0.240 0.265 0.236
16QAM
DFT-s-OFDM
100 1 1 2350 | 2367 | 23.69 | 0.224 0.233 0.234
64QAM
DFT-s-OFDM
100 1 1 21.02 | 2145 | 2155 | 0.126 0.140 0.143
256QAM
Channel 512004 | 519000 | 525996 | 512004 | 519000 | 525996
Frequency (MHz) 2560 2595 | 2630 | 2560 2595 2630
DFT-s-OFDM
90 1 1 2414 | 2395 | 24.02 | 0.259 0.248 0.252
PI/2 BPSK
Channel 511002 | 519000 | 526998 | 511002 | 519000 | 526998
Frequency (MHz) 2555 | 2595 | 2635 | 2555 2595 2635
80 DFT-s-OFDM 1 1 2365 | 23.74 | 24.06 | 0.232 0.237 0.255
PI/2 BPSK ' ' ' ' ' '
Channel 509004 | 519000 | 528996 | 509004 | 519000 | 528996
Frequency (MHz) 2545 2595 2645 2545 2595 2645
60 DFT-s-OFDM 1 1 2413 | 24.35 | 2415 | 0.259 0.272 0.260
PI/2 BPSK ' ' ' ' ' '
Channel 508002 | 519000 | 529998 | 508002 | 519000 | 529998
Frequency (MHz) 2540 2595 2650 2540 2595 2650
50 DFT-s-OFDM 1 1 2456 | 2439 | 2413 | 0.286 0.275 0.259
PI/2 BPSK ' ' ' ' ' '
Channel 507000 | 519000 | 531000 | 507000 | 519000 | 531000
Frequency (MHz) 2535 2595 2655 2535 2595 2655
40 DFT-s-OFDM 1 1 2411 | 2453 | 2445 | 0.258 0.284 0.279
PI/2 BPSK ' ' ' ' ' '
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Channel 505002 | 519000 | 532998 | 505002 | 519000 | 532998
Frequency (MHz) 2525 2595 2665 2525 2595 2665
DFT-s-OFDM
20 1 24.19 24.34 23.88 0.262 0.272 0.244
Pl/2 BPSK
Channel 513000 | 519000 | 525000 | 513000 | 519000 | 525000
Frequency (MHz) 2565 2595 2625 2565 2595 2625
CP-OFDM
100 1 2412 24.10 24.26 0.258 0.257 0.267
QPSK
CP-OFDM
100 1 24.25 23.98 2413 0.266 0.250 0.259
16QAM
CP-OFDM
100 1 22.31 22.68 22.94 0.170 0.185 0.197
64QAM
CP-OFDM
100 1 19.40 19.40 19.45 0.087 0.087 0.088
256QAM
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2.2.0ccupied Bandwidth

2.21. Requirement

According to FCC section 2.1049, the occupied bandwidth is the frequency bandwidth such that,
below its lower and above its upper frequency limits, the mean powers radiated are each equal to
0.5 percent of the total mean power radiated by a given emission.Occupied bandwidth is also
known as the 99% emission bandwidth.

2.2.2. Test Description

Attenuator 1

System Power
Simulator Splitter
EUT
Power | Spectrum
Sensor Analyzer Attenuator 2

The EUTis coupled to the Spectrum Analyzer (SA) and the System Simulator (SS) with Attenuators
through the Power Splitter; the RF load attached to the EUT antenna terminal is 500hm; the path
loss as the factor is calibrated to correct the reading. The EUT is commanded by the SS to operate
at the maximum output power. A call is established between the EUT and the SS.

2.2.3. Test procedure

KDB 971168 D01v03 Section 4.1 and ANSI/TIA-603-E-2016.

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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2.2.4. Test Result

REPORT No.: SZ21020185W12

DC 2A_N41
BW(MHz) | ChannellLevel Modulation 99% 26dB
BW(MHz) BW(MHz)

Low P1/2 BPSK 18.19 18.87
Low QPSK 17.87 18.62
Low DFT-s-OFDM 16QAM 18.17 18.7
Low 64QAM 17.98 18.64
Low 256QAM 18.03 18.69
Low CP-OFDM QPSK 18.15 18.94
Mid P1/2 BPSK 17.92 18.63
Mid QPSK 18.12 18.69
20 Mid DFT-s-OFDM 16QAM 18.01 18.67
Mid 64QAM 17.89 18.74
Mid 256QAM 18.09 18.72
Mid CP-OFDM QPSK 18.35 19.12
High P1/2 BPSK 18.15 18.68
High QPSK 17.97 18.77
High DFT-s-OFDM 16QAM 18.11 18.70
High 64QAM 18.20 18.70
High 256QAM 17.74 18.49
High CP-OFDM QPSK 18.18 18.93
Low P1/2 BPSK 35.98 37.75
Low QPSK 36.51 37.77
Low DFT-s-OFDM 16QAM 35.89 37.94
Low 64QAM 36.59 37.72
Low 256QAM 36.21 37.48
Low CP-OFDM QPSK 38.02 39.45
Mid P1/2 BPSK 35.64 37.12
40 Mid QPSK 36.21 37.51
Mid DFT-s-OFDM 16QAM 36.48 37.65
Mid 64QAM 35.96 37.63
Mid 256QAM 35.96 37.23
Mid CP-OFDM QPSK 37.54 39.09
High P1/2 BPSK 36.14 37.36
High QPSK 35.49 37.14
High DFT-s-OFDM 16QAM 36.63 37.76
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High 64QAM 35.87 37.49
High 256QAM 35.42 37.05
High CP-OFDM QPSK 37.50 39.28
Low P1/2 BPSK 46.12 47.74
Low QPSK 46.68 48.19
Low DFT-s-OFDM 16QAM 46.73 48.23
Low 64QAM 45.48 47.33
Low 256QAM 45.56 47.87
Low CP-OFDM QPSK 47.94 49.47
Mid P1/2 BPSK 46.39 47.71
Mid QPSK 45.91 47.55
50 Mid DFT-s-OFDM 16QAM 45.91 47.74
Mid 64QAM 46.29 47.89
Mid 256QAM 46.61 47.89
Mid CP-OFDM QPSK 47.65 49.74
High P1/2 BPSK 45.38 46.99
High QPSK 46.77 47.97
High DFT-s-OFDM 16QAM 45.70 47.74
High 64QAM 46.67 48.01
High 256QAM 46.29 47.73
High CP-OFDM QPSK 48.29 49.93
Low P1/2 BPSK 57.29 59.74
Low QPSK 58.06 60.06
Low DFT-s-OFDM 16QAM 59.11 60.49
Low 64QAM 57.67 60.07
Low 256QAM 58.32 61.57
Low CP-OFDM QPSK 57.92 60.54
Mid P1/2 BPSK 58.95 60.58
Mid QPSK 58.10 60.14
60 Mid DFT-s-OFDM 16QAM 57.94 59.71
Mid 64QAM 59.15 61.03
Mid 256QAM 57.90 59.9
Mid CP-OFDM QPSK 57.80 60.82
High P1/2 BPSK 58.39 59.74
High QPSK 58.14 60.75
High DFT-s-OFDM 16QAM 59.26 60.75
High 64QAM 59.15 60.67
High 256QAM 58.23 60.91

MORLAB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525

E-mail: service@morlab.cn

Page300f116




REPORT No.: SZ21020185W12

High CP-OFDM QPSK 58.79 60.28
Low P1/2 BPSK 78.16 80.82
Low QPSK 77.50 81.24
Low DFT-s-OFDM 16QAM 76.86 79.89
Low 64QAM 78.82 80.31
Low 256QAM 77.24 80.98
Low CP-OFDM QPSK 78.95 81.05
Mid P1/2 BPSK 77.27 81.00
Mid QPSK 78.77 81.29
80 Mid DFT-s-OFDM 16QAM 78.14 80.12
Mid 64QAM 78.59 81.09
Mid 256QAM 78.28 80.64
Mid CP-OFDM QPSK 77.54 80.29
High P1/2 BPSK 76.72 79.90
High QPSK 78.39 80.45
High DFT-s-OFDM 16QAM 77.33 80.96
High 64QAM 78.56 80.95
High 256QAM 77.06 80.57
High CP-OFDM QPSK 77.78 81.23
Low P1/2 BPSK 85.91 90.60
Low QPSK 86.62 88.99
Low DFT-s-OFDM 16QAM 87.69 90.32
Low 64QAM 87.49 90.03
Low 256QAM 85.49 88.56
Low CP-OFDM QPSK 87.96 92.23
Mid P1/2 BPSK 86.76 90.08
Mid QPSK 86.55 89.20
90 Mid DFT-s-OFDM 16QAM 87.47 90.52
Mid 64QAM 87.45 90.35
Mid 256QAM 85.66 89.26
Mid CP-OFDM QPSK 87.41 91.17
High P1/2 BPSK 87.40 91.08
High QPSK 86.09 90.09
High DFT-s-OFDM 16QAM 86.05 90.09
High 64QAM 85.66 90.03
High 256QAM 85.37 88.30
High CP-OFDM QPSK 87.52 92.24
Low P1/2 BPSK 96.74 101.61
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Low QPSK 97.32 100.23
Low DFT-s-OFDM 16QAM 97.87 101.11
Low 64QAM 98.32 101.67
Low 256QAM 96.54 101.72
Low CP-OFDM QPSK 97.47 102.23
Mid PI/2 BPSK 97.64 101.06
Mid QPSK 97.45 101.13
100 Mid DFT-s-OFDM 16QAM 97.96 101.41
Mid 64QAM 97.26 99.99
Mid 256QAM 97.34 100.87
Mid CP-OFDM QPSK 99.29 102.36
High PI1/2 BPSK 97.66 100.07
High QPSK 98.74 101.58
High DFT-s-OFDM 16QAM 98.03 101.25
High 64QAM 98.88 101.41
High 256QAM 97.10 100.86
High CP-OFDM QPSK 97.73 102.46
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B2_N41(20M)_DFT-s-OFDM_PI_2-BPSK_Outer_
Full_Low_CH

B2_N41(20M)_DFT-s-OFDM_QPSK_Outer_
Full_Low_CH
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Occupied Bandwidth Total Power 15.4 dBm
18.190 MHz
-304.96 kHz

18.87 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
04:22:0 P Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.525010000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.525010000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.525 GHz

Res BW 390 kHz #VBW 1.2 MHz

Total Power 15.8 dBm

Occupied Bandwidth
17.875 MHz
-194.87 kHz % of OBW Power

18.62 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2_N41(20M)_DFT-s-OFDM_16
QAM_Outer_Full Low CH

B2_N41(20M)_DFT-s-OFDM_64
QAM_Outer_Full Low CH

o )
04:22:15 PM Aprid, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc | SENSENT] LIGH AUTC

Center Freq: 2.525010000 GHz

by Avg|Hold: 200/200

Center Freq2.525010000 GHz

#FGain:Low Radio Device: BTS

#Atten: 36 dB.

dBidiv Ref 30.00 dBm
Log

T

D T A e

I

ICenter 2.525 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 16.4 dBm
18.172 MHz
-318.87 kHz % of OBW Power

18.70 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
04:22:21 M Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.525010000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.525010000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.525 GHz

Res BW 390 kHz #VBW 1.2 MHz

Total Power 16.2 dBm

Occupied Bandwidth
17.985 MHz
-238.88 kHz % of OBW Power

18.64 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(20M)_DFT-s-OFDM_256
QAM_Outer_Full_Low_CH

B2_N41(20M)_CP-OFDM_QPSK_Outer_Full
_Low CH

) o )
04:22:27 PM Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupiea W
R T R 2 [

Center Freq 2.525010000 GHz
e GainLow

T LIGN AUTC
enter Freq: 2.525010000 GHz
‘Avg|Hold: 200/200

ke
#Atton: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm

il
l\w\n«m'-'w,;.ﬂn,m""rp““Mnfn-*‘wr\n-"» T

Jw,‘mv-\,\f.rvq o V‘I'W.‘\}l’\t ‘4 % A

ICenter 2.525 GHz
Res BW 390 kHz #VBW 1.2 MHz

Total Power 14.7 dBm

Occupied Bandwidth
18.032 MHz
-262.25 kHz
18.69 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

To o )
04:22:33 M Apr 14, 2021
Radio Std: None

Occupied BW

[ Keyeight spectrum Anat
R T 3 [_senseant] LIGN AUTO
Center Freq: 2.525010000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

‘ 500
Center Freq 2.525010000 GHz

#FGain:Low Radio Device: BTS
10 dB/div Ref 30.00 dBm
Log

i

e A M“'J\//1~'\rd.vm.-whmﬂbw«»

/

R Al i

Center 2.525 GHz

Res BW 390 kHz #VBW 1.2 MHz

Total Power 16.7 dBm

Occupied Bandwidth
18.152 MHz

-34.283 kHz % of OBW Power
18.94 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MORLAB
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Full_Mid_CH

B2_N41(20M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(20M)_DFT-s-OFDM_QPSK_Outer
Full_Mid_CH

#FGain:Low #Atten: 36 dB Radio Device: BTS

Ref 30.00 dBm

ICenter 2.595 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 15.3 dBm
17.924 MHz
-163.58 kHz

18.63 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

[ Keyeght Spectram Analyzer - Oceupied W o) [ Keyright Spectram Anslyzer - Oceupied BW. [
T i c 04:22:50 PM Rpr1, 2021 iR T 3 T = LIGN AUTO 04:22:55 PM Aor 14, 2021
iz Radio Std: None Center Freq 2.595000000 GHz enter Freq: 2585000000 GHz Radio Std: None
‘AvglHold: 2001200 ] Run AvglHold: 2001200

#FGain:Low #Atten: 36 dB. Radio Device: BTS

Ref 30.00 dBm

A N
! T Al L

Center 2.595 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 16.8 dBm
18.124 MHz
258.91kHz % of OBW Power  99.00 %

18.69 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

fusc STATUS

B2_N41(20M)_DFT-s-OFDM_16
QAM_Outer_Full Mid_CH

B2_N41(20M)_DFT-s-OFDM_64
QAM_Outer_Full_Mid_CH

o )
04:23:04 PM Apr14, 2021
Radio Std: None

[ ey Spectram Amayeer - Occupied DY
T R c

LIGN AUTO
nter Freq: 2.595000000 GHz
- Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB

Center Freq2.595000000 GHz
Radio Devics: BTS

10 dBidiv Ref 30.00 dBm

=

iy
e

y

L

ICenter 2.595 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 16.8 dBm
18.008 MHz
-249.35 kHz

18.67 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
EInT] LIGN AUTO 04:23:0 P Apr 14, 2021
Center Freq: 2.595000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB.

[ Keyeight Spectrum Anslyeer - Occupied BW.
i R T R <

500D
Center Freq 2.595000000 GHz
Radio Devics: BTS

sy

Center 2.595 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 16.3 dBm
17.886 MHz
29421kHz % of OBW Power  99.00 %

18.74 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

fusc STATUS

B2_N41(20M)_DFT-s-OFDM_256
QAM_Outer_Full_Mid_CH

B2_N41(20M)_CP-OFDM_QPSK_Outer_Full
_Mid_CH

) o )
04:23:15 PM Apr1d, 2021
Radio Std: None

[ Koy Spectram Anayeer - Occupied DY
T R c |

SENSEANT] LIGN AUTO
Center Freq: 2.595000000 GHz

- ‘Avg|Hold: 200/200
#FGain:Low 6 dB Radio D Ts

Center Freq2.595000000 GHz

Ref 30.00 dBm

ICenter 2.595 GHz

To o )
o 04:23:21 P Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyzer - Occupied BW.
0 R T RS0 0C

Center Freq 2.595000000 GHz

i LIGN AUT
Center Freq: 2.595000000 GHz

- T Avg|Hold: 200/200
#AFGain:Low Radio Device: BTS

Ref 30.00 dBm

Center 2.595 GHz

Res BW 390 kHz

#VBW 1.2 MHz

16.3 dBm

Res BW 390 kHz

#VBW 1.2 MHz

Total Power

16.9 dBm

Occupied Bandwidth
18.086 MHz
-307.53 kHz
18.72 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power 99.00 %
x dB -26.00 dB

Occupied Bandwidth
18.354 MHz
-121.49 kHz
19.12 MHz xdB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth
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B2 N41(20M)_DFT-s-
Full_

OFDM_PI_2-BPSK_Outer _

High_CH

B2_N41(20M)_DFT-s-OFDM_QPSK_Outer
Full_High_CH

#FGain:Low

Ref 30.00 dBm

e Tl '\Hll””‘"w

s

Center 2.665 GHz
Res BW 390 kHz
Occupied Bandwidth
18.149 MHz
-357.48 kHz
18.68 MHz

Transmit Freq Error
x dB Bandwidth

o )
04:23:39 P Apr1d, 2021
Radio Std: None

iz
Avg|Hold: 200/200

#Atten: 36 dB. Radio Device: BTS

#VBW 1.2 MHz

Total Power 15.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS

#FGain:Low

Ref 30.00 dBm

Center 2.665 GHz
Res BW 390 kHz
Occupied Bandwidth
17.965 MHz
-242.39 kHz
18.77 MHz

Transmit Freq Error
x dB Bandwidth

To o )
LI Ao 04:23:45 P Apr 14, 2021
Radio Std: None

Avaolu 2001200
Radio Device: BTS

#VBW 1.2 MHz

Total Power 15.0 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

STATUS

B2_N41(20M)_DFT-s-OFDM_16
QAM_Outer_Full_High_CH

B2_N41(20M)_DFT-s-OFDM_64
QAM_Outer_Full_High_CH

O

Center Freq2 66499000 GHz
#FGain:Low

10 dBidiv Ref 30.00 dBm

e w\vw"rf\r“m‘r"‘f”“j!’"“

Center 2.665 GHz
Res BW 390 kHz
Occupied Bandwidth
18.106 MHz
-264.90 kHz
18.70 MHz

Transmit Freq Error
x dB Bandwidth

R S R R R

o )
04:23:51 M Aprid, 2021
Radio Std: None

nter Freg: 2.664380000 GHz
rig: Free Run Avg|Hold: 200/200

#Atten: 36 dB. Radio Device: BTS

#VBW 1.2 MHz

Total Power 15.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS

s i i

Cenler Freq 2 664990000 GHz
#FGain:Low

Ref 30.00 dBm

\*m TR L L

Center 2.665 GHz
Res BW 390 kHz
Occupied Bandwidth
18.197 MHz
-308.63 kHz
18.70 MHz

Transmit Freq Error
x dB Bandwidth

fusc

To o )
04:23:56 P Apr 14, 2021
Radio Std: None

Center Freq 21664950000 Gz
Irig: FreeRun Avg|Hold: 200/200
#Atten: Radio Device: BTS

#VBW 1.2 MHz

Total Power 15.5 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

STATUS

B2_N41(20M)_DFT-s-OFDM_256
QAM_Outer_Full_High_CH

B2_N41(20M)_CP-OFDM_QPSK_Outer_Full
_High_CH

O

Center Freq2 66499000 GHz
#FGain:Low

Ref 30.00 dBm

VAT

ICenter 2.665 GHz
Res BW 390 kHz

Occupied Bandwidth
17.743 MHz
-175.20 kHz
18.49 MHz

Transmit Freq Error
x dB Bandwidth

SENSE: 04:24:02 PM Apr 14, 2021

) o )

Center Fraq: 2684990000 GHz Radio Std: None

‘Avg|Hold: 200/200
Radio D Ts

WA i

“"l”lu‘frH"W.'N;WWMWWWL,LW\

#VBW 1.2 MHz
Total Power 15.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

s i o

Cenler Freq 2 664990000 GHz

#AFGain:Low

Ref 30.00 dBm

Center 2.665 GHz
Res BW 390 kHz

Occupied Bandwidth

18.176 MHz
-6.507 kHz
18.93 MHz

Transmit Freq Error
x dB Bandwidth

To o )
04:24:08 P Apr 14, 2021
Radio Std: None

Center Freq: 2. 654990000 GHtz
ke Avg|Hold: 200/200
Radio Device: BTS

e

#VBW 1.2 MHz

Total Power 15.0 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB
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B2_N41(40M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(40M)_DFT-s-OFDM_QPSK_Outer_
Full_Low_CH

Full_Low_CH

oc | SENSENT] LIGN AUTO
Center Freq: 2.535000000 GHz

Tri Avg|Hold: 200/200
#Atten: 36 dB. Radio BTS

o )
04:30:41 PM Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occu
RT i

Center Freq2.535000000 GHz
#FGain:Low

Ref 30.00 dBm

N

¢

N UM Ay

HRes BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 13.2 dBm

35.976 MHz
-1.0155 MHz
37.75 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
04:30:48 P Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.535000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.535000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

.
3 A
Lkww,;.»,a i "M\W\\mbﬂw‘ml\wwlwﬂt A ianadly

n,.uqu,/a«.hww.w.ﬂu\\lmﬂ'h

Center 2.535 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power
36.506 MHz

-1.4035 MHz % of OBW Power
37.77 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2_N41(40M)_DFT-s-OFDM_16
QAM_Outer_Full Low CH

B2_N41(40M)_DFT-s-OFDM_64
QAM_Outer_Full Low CH

o )
04:30:53 PM Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc | SENSENT] LIGH AUTO

Center Freq: 2.535000000 GHz

by Avg|Hold: 200/200

Center Freq2.535000000 GHz

#FGain:Low #Atten: 36 dB Radio Device: BTS

dBidiv Ref 30.00 dBm
Log

gt g P A
‘ \

+
w.wwwwj \*““f"“‘www-wmrmm

o,

ICenter 2.535 GHz

HRes BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 13.8 dBm

35.886 MHz
-1.0780 MHz % of OBW Power
37.94 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
04:30:50 P Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.535000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.535000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.535 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 15.0 dBm

36.589 MHz
-1.3674 MHz % of OBW Power
37.72 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(40M)_DFT-s-OFDM_256
QAM_Outer_Full_Low_CH

B2_N41(40M)_CP-OFDM_QPSK_Outer_Full
_Low CH

) o )
04:31:05 PM Aprid, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupiea W
R T R 2 [

Center Freq 2.535000000 GHz
e GainLow

T LIGN AUTO
enter Freq: 2.5635000000 GHz
‘Avg|Hold: 200/200

ke
#Atton: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm

ICenter 2.535 GHz
#Res BW 820 kHz #VBW 2.4 MHz

Total Power 15.1 dBm

Occupied Bandwidth
36.212 MHz
-1.4154 MHz
37.48 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

To o )
431111 PH Aprid, 2021
Radio Std: None

Occupied BW

[ Keyeight spectrum Anat
R T 3 [_senseant] LIGN AUTO
Center Freq: 2.535000000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

‘ S00 o
Center Freq 2.535000000 GHz

#AFGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Y TR T S R A e ST L

PRRIE L By “f"’m

Center 2.535 GHz
#Res BW 820 kHz #VBW 2.4 MHz

Total Power 14.0 dBm

Occupied Bandwidth

38.023 MHz
74.783 kHz
39.45 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth
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FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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Full_Mid_CH

B2_N41(40M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(40M)_DFT-s-OFDM_QPSK_Outer
Full_Mid_CH

pied BV
oc |

Center Freq2.595000000 GHz

[ Keyeight Spectrum Analyzer - Occu
RT i

#FGain:Low

Ref 30.00 dBm

Center 2.595 GHz
#Res BW 820 kHz
Occupied Bandwidth
35.639 MHz
-1.0453 MHz
37.12 MHz

Transmit Freq Error
x dB Bandwidth

SENSENT] LIGN AUTO
Center Freq: 2.595000000 GHz
Tri Avg|Hold: 200/200
#Atten: 36 dB.

#VBW 2.4 MHz

Total Power 14.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

04:31:29 P Aprid, 2021
Radio Std: None

Radio

o )

BTS

To o )
04:31:34 M Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.595000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.595000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

A A

Center 2.595 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 15.6 dBm

36.209 MHz
-1.3013 MHz % of OBW Power
37.51 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2_N41(40M)_DFT-s-OFDM_16

QAM_Outer_Full Mid_CH

B2_N41(40M)_DFT-s-OFDM_64
QAM_Outer_Full_Mid_CH

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc |

Center Freq2.595000000 GHz

#FGain:Low

Center 2.595 GHz
#Res BW 820 kHz
Occupied Bandwidth
36.479 MHz
-1.3918 MHz
37.65 MHz

Transmit Freq Error
x dB Bandwidth

SENSENT] LIGN AUTO
Center Freq: 2.595000000 GHz
by Avg|Hold: 200/200
#Atten: 36 dB.

ATV PRt

|

o )

04:31:40 PM Aprid, 2021
Radio Std: None

Radio Device: BTS

L

#VBW 2.4 MHz

Total Power 14.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

To o )
04:31:45 P Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.595000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.595000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

W e e N SR

Center 2.595 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 13.8 dBm

35.963 MHz
-921.43 kHz % of OBW Power
37.63 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(40M)_DFT-s-OFDM_256

QAM_Outer_Full_Mid_CH

B2_N41(40M)_CP-OFDM_QPSK_Outer_Full
_Mid_CH

[ Keyeight Spectrum Analyzer - Occupiea W
R T R 2 [

Center Freq 2.595000000 GHz

#FGain:Low

10 dBidiv Ref 30.00 dBm

\wm.awq‘d‘

ICenter 2.595 GHz
#Res BW 820 kHz

Occupied Bandwidth
35.958 MHz
-1.4913 MHz
37.23 MHz

Transmit Freq Error
x dB Bandwidth

T LIGN AUTO
enter Freq: 2.595000000 GHz
ke ‘Avg|Hold: 200/200

#Atton: 36 dB.

PP i

#VBW 2.4 MHz

Total Power 14.9 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

) o )

04:31:51 PM Aprid, 2021
Radio Std: None

Radio De\

BTS

To o )
04:31:58 P Apr 14, 2021
Radio Std: None

Occupied BW

[ Keyeight spectrum Anat
R T 3 [_senseant] LIGN AUTO
Center Freq: 2.595000000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

‘ S00 o
Center Freq 2.595000000 GHz

#AFGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

{
Ulpmlig PR A s

Center 2.595 GHz
#Res BW 820 kHz #VBW 2.4 MHz

Total Power 15.7 dBm

Occupied Bandwidth

37.545 MHz
173.65 kHz
39.09 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth
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B2_N41(40M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(40M)_DFT-s-OFDM_QPSK_Outer
Full_High_CH

Full_High_CH

oc | SENSENT] LIGN AUTO
Center Freq: 2.655000000 GHz

Tri Avg|Hold: 200/200
#Atten: 36 dB. Radio BTS

o )
04:32:15 PM Aprid, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occu
RT i

Center Freq2.655000000 GHz
#FGain:Low

Ref 30.00 dBm

o ~

1
\nﬁn,,w 7/ g g o

[ ———

ICenter 2.655 GHz

HRes BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 16.6 dBm

36.135 MHz
-1.4039 MHz
37.36 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
04:32:21 M Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.655000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.655000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

m
e &\:MMMWM gtk g

]
vl whps!

Center 2.655 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power
35.492 MHz

-1.0172 MHz % of OBW Power
37.14 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2_N41(40M)_DFT-s-OFDM_16
QAM_Outer_Full_High_CH

B2_N41(40M)_DFT-s-OFDM_64
QAM_Outer_Full_High_CH

o )
04:32:26 PM Apr1d, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc | SENSENT] LIGH AUTO

Center Freq: 2.655000000 GHz

by Avg|Hold: 200/200

Center Freq2.655000000 GHz

#FGain:Low #Atten: 36 dB Radio Device: BTS

Ref 30.00 dBm

‘“Ml Ty T W TR u-—w"-“t\w"w’«hwww\
\

1

|
\u"’W"\""‘WVJ‘MM‘“H"M»IquNﬂh.’"I'M

ICenter 2.655 GHz

HRes BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 14.3 dBm

36.629 MHz
-1.3742 MHz % of OBW Power
37.76 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
04:32:32 M Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.655000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.655000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

ﬂ e s Il Ay ~p ke~

PR

Center 2.655 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 13.6 dBm

35.871 MHz
-1.0666 MHz % of OBW Power
37.49 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(40M)_DFT-s-OFDM_256
QAM_Outer_Full_High_CH

B2_N41(40M)_CP-OFDM_QPSK_Outer_Full
_High_CH

) o )
04:32:38 PM Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupiea W
R T R 2 [

Center Freq 2.655000000 GHz
e GainLow

T LIGN AUTO
enter Freq: 2.655000000 GHz
‘Avg|Hold: 200/200

ke
#Atton: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm

ICenter 2.655 GHz
#Res BW 820 kHz #VBW 2.4 MHz

Total Power 14.6 dBm

Occupied Bandwidth
35.421 MHz
-937.87 kHz
37.05 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

To o )
04:32:44 P Apr 14, 2021
Radio Std: None

Occupied BW

[ Keyeight spectrum Anat
R T 3 [_senseant] LIGN AUTO
Center Freq: 2.655000000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

‘ S00 o
Center Freq 2.655000000 GHz

#AFGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

S S N L S T A DR e

#Res BW 820 kHz #VBW 2.4 MHz

Total Power 15.1 dBm

Occupied Bandwidth
37.497 MHz
-17.926 kHz
39.28 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555 Fax: 86-755-36698525
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B2_N41(50M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(50M)_DFT-s-OFDM_QPSK_Outer_
Full_Low_CH

Full_Low_CH
[ KepiohtSpectrum Anayzer - Occupied BV o] @ s

oc | SENSENT] LIGN AUTC 04:37:50 PM Apr1d, 2021
Center Freq: 2.540010000 GHz Radio Std: None

> Tri Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio BTS

Center Freq2.540010000 GHz

Ref 30.00 dBm

he
L AP M e

HRes BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 14.5 dBm
46.117 MHz

Transmit Freq Error -1.2557 MHz % of OBW Power 99.00 %

x dB Bandwidth 47.74 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] LIGN AUTO 04:37:56 P Apr 14, 2021
Center Freq: 2.540010000 GHz Radio Std: None
—». Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB.

[ Keyeight Spectram Amlyeer Occupied B
i < T 3 oC
Center Freq 2.540010000 GHz

Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

N
T W e el Ly )

N

ICenter 2.54 GHz

‘Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 14.3 dBm
46.681 MHz

Transmit Freq Error -1.2183 MHz % of OBW Power 99.00 %

x dB Bandwidth 48.19 MHz xdB -26.00 dB

[ STATUS

B2_N41(50M)_DFT-s-OFDM_16

B2_N41(50M)_DFT-s-OFDM_64
QAM_Outer_Full Low CH

o )
SENSENT] LIGN AUTC 04:38:03 PM Aprid, 2021
Center Freq: 2.540010000 GHz Radio Std: None

by Avg|Hold: 200/200

QAM_Outer_Full_Low_CH

[ Keyeight Spectrum Analyzer - Occu
R T R oc |

Center Freq2.540010000 GHz

#FGain:Low #Atten: 36 dB Radio Device: BTS

dBidiv Ref 30.00 dBm
Log

\
kw"”"" LT e

HRes BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 13.7 dBm
46.730 MHz

Transmit Freq Error -1.2198 MHz % of OBW Power 99.00 %

x dB Bandwidth 48.23 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] LIGN AUTO 04:38:00 P Apr14, 2021
Center Freq: 2.540010000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB.

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC

Center Freq 2.540010000 GHz
Radio Devics: BTS

10 dBidiv Ref 30.00 dBm
Log

R VYT AR T X7 P T MR

et b

ICenter 2.54 GHz

‘Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 14.6 dBm
45.482 MHz

Transmit Freq Error -774.75 kHz % of OBW Power 99.00 %

x dB Bandwidth 47.33 MHz xdB -26.00 dB

STATUS

B2_N41(50M)_DFT-s-OFDM_256
QAM_Outer_Full_Low_CH

B2_N41(50M)_CP-OFDM_QPSK_Outer_Full
_Low CH

[ Keyeght Spectram Analyzer - Occupied W o )
T RE 5 LIGN AUTO 04:38:17 PM Apr14, 2001
iz Radio Std: None
- T ‘AvglHold: 2001200
#IFGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

#Res BW 1 MHz #VBW 3 MHz

Total Power 12.2 dBm

Occupied Bandwidth

45.557 MHz
Transmit Freq Error -882.09 kHz % of OBW Power  99.00 %
x dB Bandwidth 47.87 MHz x dB -26.00 dB

[ Keyeight Spectram Anslyzer - Oceupied BW. [
T & T_sensean] LIGN AUTO 04:38:25 PM Aor 14, 2021
Center Freq: 2540010000 GHz Radio Std: None
- Free Run AvglHold: 2001200
#AFGain:Low #Atten: 36 dB

‘ 500
Center Freq 2.540010000 GHz
Radio Devics: BTS

10 dBidiv Ref 30.00 dBm
Log

Ay
\l;wmf kw v sl e ey

#VBW 3 MHz
Occupied Bandwidth Total Power 15.4 dBm

47.938 MHz

Transmit Freq Error -295.39 kHz % of OBW Power 99.00 %
x dB Bandwidth 49.47 MHz xdB -26.00 dB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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Http://www.morlab.cn E-mail: service@morlab.cn

Page390f116




¥ /ORLAB!

REPORT No.: SZ21020185W12

B2_N41(50M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(50M)_DFT-s-OFDM_QPSK_Outer
Full_Mid_CH

Full_Mid_CH

oc | SENSENT] LIGN AUTO
Center Freq: 2.595000000 GHz

Tri Avg|Hold: 200/200
#Atten: 36 dB. Radio BTS

o )
04:38:43 P Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occu
RT i

Center Freq2.595000000 GHz
#FGain:Low

Ref 30.00 dBm

g

ICenter 2.595 GHz

HRes BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 14.7 dBm

46.389 MHz
-1.1842 MHz
47.71 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
04:38:49 P Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.595000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.595000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.595 GHz

‘Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 14.7 dBm

45.912 MHz
-831.41 kHz % of OBW Power
47.55 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2_N41(50M)_DFT-s-OFDM_16
QAM_Outer_Full Mid_CH

B2_N41(50M)_DFT-s-OFDM_64
QAM_Outer_Full_Mid_CH

o )
04:38:55 PM Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc | SENSENT] LIGH AUTO

Center Freq: 2.595000000 GHz

by Avg|Hold: 200/200

Center Freq2.595000000 GHz

#FGain:Low #Atten: 36 dB Radio Device: BTS

l;_L.MJIuth‘Jh‘MM.L‘lw'”l’dmh\lﬂ-ﬂtﬂ'}‘ll\lﬂ‘fi&»“"‘"‘ﬂ)\

\mwmwmwwwmw

ICenter 2.595 GHz

HRes BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 13.6 dBm

45.914 MHz
-872.46 kHz % of OBW Power
47.74 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
04:39:01 M Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.595000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.595000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

|

,memmmw.ww,L
1A

0 \
‘mﬂ«[ iy
I

AR

SR

Center 2.595 GHz

‘Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power
46.287 MHz

-1.2555 MHz % of OBW Power
47.89 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(50M)_DFT-s-OFDM_256
QAM_Outer_Full_Mid_CH

B2_N41(50M)_CP-OFDM_QPSK_Outer_Full
_Mid_CH

) o )
04:39:08 PM Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupiea W
R T R 2 [

Center Freq 2.595000000 GHz
e GainLow

T LIGN AUTO
enter Freq: 2.595000000 GHz
‘Avg|Hold: 200/200

ke
#Atton: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm

P,M”\PMJ),‘nM.:Jl/M.,'VMA,Ilz._l‘ﬁr“w;‘YWWMJ’M‘L“»‘NM\

| R

ICenter 2.595 GHz
#Res BW 1 MHz #VBW 3 MHz

Total Power 13.3 dBm

Occupied Bandwidth
46.614 MHz
-1.2208 MHz
47.89 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

To o )
04:30:16 P Apr 14, 2021
Radio Std: None

Occupied BW

[ Keyeight spectrum Anat
R T 3 [_senseant] LIGN AUTO
Center Freq: 2.595000000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

‘ S00 o
Center Freq 2.595000000 GHz

#AFGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

f\m.m,w,mm,,««ww RSP

Center 2.595 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power 14.1 dBm

47.652 MHz
127.94kHz % of OBW Power
4974MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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Tel: 86-755-36698555 Fax: 86-755-36698525
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B2_N41(50M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(50M)_DFT-s-OFDM_QPSK_Outer
Full_High_CH

Full_High_CH

oc | SENSENT] LIGN AUTO 04:39:33 PM Apr1d, 2021
Center Freq: 2.649990000 GHz Radio Std: None

> Tri Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio BTS

[ Keyeight Spectrum Analyzer - Occu
RT i

Center Freq2.649990000 GHz

Ref 30.00 dBm

|
e v

HRes BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 15.2 dBm
45.376 MHz

Transmit Freq Error -655.66 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.99 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] LIGN AUTO 04:39:39 P Apr 14, 2021
Center Freq: 2.649990000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB.

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC

Center Freq 2.649990000 GHz
Radio Devics: BTS

10 dBidiv Ref 30.00 dBm
Log

ST ER T e T N

ICenter 2.65 GHz

‘Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power

46.766 MHz
Transmit Freq Error -1.2609 MHz % of OBW Power 99.00 %
x dB Bandwidth 47.97 MHz xdB -26.00 dB

[ STATUS

B2_N41(50M)_DFT-s-OFDM_16
QAM_Outer_Full_High_CH

B2_N41(50M)_DFT-s-OFDM_64
QAM_Outer_Full_High_CH

o )
SENSENT] LIGN AUTO 04:39:45 P Aprid, 2021
Center Freq: 2.649990000 GHz Radio Std: None

by Avg|Hold: 200/200

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc |

Center Freq2.649990000 GHz

#FGain:Low #Atten: 36 dB Radio Device: BTS

[
AR A o LR s Al

.

e

HRes BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 14.3 dBm
45.697 MHz

Transmit Freq Error -820.13 kHz % of OBW Power 99.00 %

x dB Bandwidth 47.74 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] LIGN AUTO 04:39:52 P pr 14, 2021
Center Freq: 2.649990000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB.

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC

Center Freq 2.649990000 GHz
Radio Devics: BTS

10 dBidiv Ref 30.00 dBm
Log

ICenter 2.65 GHz

‘Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 15.4 dBm
46.672 MHz

Transmit Freq Error -1.2802 MHz % of OBW Power 99.00 %

x dB Bandwidth 48.01 MHz xdB -26.00 dB

STATUS

B2_N41(50M)_DFT-s-OFDM_256
QAM_Outer_Full_High_CH

B2_N41(50M)_CP-OFDM_QPSK_Outer_Full
_High_CH

[ Keyeght Spectram Analyzer - Occupied W o )
T RE 5 LIGN AUTO 04:30:58 PM Apr 14, 2001
iz Radio Std: None
- T ‘AvglHold: 2001200
#IFGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

A bty oot

#Res BW 1 MHz #VBW 3 MHz

Total Power 15.5 dBm

Occupied Bandwidth

46.292 MHz
Transmit Freq Error  -1.4047 MHz % of OBW Power  99.00 %
x dB Bandwidth 47.73 MHz x dB -26.00 dB

[ Keyeight Spectram Anslyzer - Oceupied BW. [
T & T_sensean] LIGN AUTO 04:40:05 PM Aor 14, 2021
Center Freq: 2.649990000 GHz Radio Std: None
Free Run AvglHold: 2001200
#AFGain:Low #Atten: 36 dB

‘ S00 o
Center Freq 2.649990000 GHz
Radio Devics: BTS

#VBW 3 MHz

Occupied Bandwidth Total Power 14.6 dBm
48.286 MHz

Transmit Freq Error -459.32 kHz % of OBW Power  99.00 %

x dB Bandwidth 49.93 MHz xdB -26.00 dB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

MORLAB

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab.cn
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B2_N41(60M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(60M)_DFT-s-OFDM_QPSK_Outer_

Full_Low_CH

SENSENT] LIGN AUTO 05.05:45 P Aprid, 2021
Center Freq: 2.545020000 GHz Radio Std: None

> Tri Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio BTS

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

Ref 30.00 dBm

\merww.whww;m-.lh

ICenter 2.545 GHz
HRes BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 15.2 dBm
57.293 MHz

Transmit Freq Error -33.982 kHz % of OBW Power 99.00 %

x dB Bandwidth 59.74 MHz x dB -26.00 dB

sc STATUS

Full_Low_CH

[_senseant] LIGN AUTO 05.05:50 P Apr 14, 2021
Center Freq: 2.545020000 GHz Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC

—». Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.545 GHz
#Res BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 14.1 dBm
58.059 MHz

Transmit Freq Error -83.188 kHz % of OBW Power 99.00 %

x dB Bandwidth 60.06 MHz xdB -26.00 dB

[ STATUS

B2_N41(60M)_DFT-s-OFDM_16
QAM_Outer_Full_Low_CH

B2_N41(60M)_DFT-s-OFDM_64
QAM_Outer_Full_Low_CH

o )
SENSENT] LIGN AUTO 05.05:57 PM Aprid, 2021
Center Freq: 2.545020000 GHz Radio Std: None

- T Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio Device: BTS

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

dBidiv Ref 30.00 dBm
Log

y

Sl Mt el VA A R A U

U"‘J'ﬂ'” AR b

ICenter 2.545 GHz
HRes BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 14.7 dBm
59.108 MHz

Transmit Freq Error -495.40 kHz % of OBW Power 99.00 %
x dB Bandwidth 60.49 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] LIGN AUTO 05.06:02 P Apr 14, 2021
Center Freq: 2.545020000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB. Radio Device: BTS

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC

10 dBidiv Ref 30.00 dBm
Log

T S PO S T e P e e

LT T gy

Center 2.545 GHz
#Res BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 15.4 dBm
57.673 MHz

Transmit Freq Error 41.787 kHz % of OBW Power 99.00 %

x dB Bandwidth 60.07 MHz xdB -26.00 dB

STATUS

B2_N41(60M)_DFT-s-OFDM_256
QAM_Outer_Full_ Low CH

B2_N41(60M)_CP-OFDM_QPSK_Outer_Full
_Low CH

[ eyeght Spectram A Occupied BW o )
T 2 o LIGN AUTO 05:06:08 PM Apr 14, 2021
iz Radio Std: None

- T ‘AvglHold: 2001200
#IFGain:Low #Atten: 36 dB Radio Device: BTS

10de/diy___Ref 30.00 dBm
e ey
\
L\MKWW'“%\;‘MM%‘\,M

ICenter 2.545 GHz
#Res BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 11.4 dBm
58.315 MHz

Transmit Freq Error 17.485 kHz % of OBW Power  99.00 %

x dB Bandwidth 61.57 MHz xdB -26.00 dB

[ Keyeight Spectram Anslyzer - Oceupied BW. [
T R T_sensean] LIGN AUTO 05:06:14 PM Apr 14, 2021
Center Freq: 2.545020000 GHz Radio Std: None
- Free Run AvglHold: 2001200
#AFGain:Low #Atten: 36 dB Radio Device: BTS

Center 2.545 GHz
#Res BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 13.3 dBm
57.922 MHz

Transmit Freq Error 34.083 kHz % of OBW Power  99.00 %

x dB Bandwidth 60.54 MHz xdB -26.00 dB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M o RLAB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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B2_N41(60M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(60M)_DFT-s-OFDM_QPSK_Outer_

Full_Mid_CH

SENSENT] LIGN AUTO 05:06:31 M Aprid, 2021
Center Freq: 2.595000000 GHz Radio Std: None

> Tri Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio BTS

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

Ref 30.00 dBm

0
! il

LI N RNV PR SRR R s e A F
M .
A

ICenter 2.595 GHz
HRes BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 15.0 dBm
58.954 MHz

Transmit Freq Error -504.47 kHz % of OBW Power 99.00 %

x dB Bandwidth 60.58 MHz x dB -26.00 dB

sc STATUS

Full_Mid_CH

[_senseant] LIGN AUTO 05.06:37 P Apr 14, 2021
Center Freq: 2.595000000 GHz Radio Std: None
—». Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB. Radio Device: BTS

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC

10 dBidiv Ref 30.00 dBm
Log

o Aol LR

Center 2.595 GHz
#Res BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 14.5 dBm
58.098 MHz

Transmit Freq Error -252.81 kHz % of OBW Power 99.00 %

x dB Bandwidth 60.14 MHz xdB -26.00 dB

[ STATUS

B2_N41(60M)_DFT-s-OFDM_16
QAM_Outer_Full Mid_CH

B2_N41(60M)_DFT-s-OFDM_64
QAM_Outer_Full_Mid_CH

o )
SENSENT] LIGN AUTO 05:06:42 PM Aprid, 2021
Center Freq: 2.595000000 GHz Radio Std: None

- T Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio Device: BTS

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

dBidiv Ref 30.00 dBm
Log

»v‘wwVJ\MM\M\AWM."Ju\hvbvf}\-\hﬂl‘l““‘mfNW\.W‘lf"“"ﬂq x

ICenter 2.595 GHz
HRes BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 14.0 dBm
57.937 MHz

Transmit Freq Error -81.389 kHz % of OBW Power 99.00 %
x dB Bandwidth 59.71 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] LIGN AUTO 05.06:48 P Apr 14, 2021
Center Freq: 2.595000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB. Radio Device: BTS

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC

10 dBidiv Ref 30.00 dBm
Log

Center 2.595 GHz
#Res BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 14.3 dBm
59.147 MHz

Transmit Freq Error -615.45 kHz % of OBW Power 99.00 %

x dB Bandwidth 61.03 MHz xdB -26.00 dB

STATUS

B2_N41(60M)_DFT-s-OFDM_256
QAM_Outer_Full_Mid_CH

B2_N41(60M)_CP-OFDM_QPSK_Outer_Full
_Mid_CH

[ eyeght Spectram A Occupied BW o )
T 2 o NT] LIGN AUTO 05:06:54 PM Apr 14, 2021
enter Freq: 2595000000 GHz Radio Std: None
- T ‘AvglHold: 2001200
#IFGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

N‘le»—n»-‘-ww,.wd_,wvv

ICenter 2.595 GHz
#Res BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 12.9 dBm
57.901 MHz

Transmit Freq Error -3.679 kHz % of OBW Power  99.00 %

x dB Bandwidth 59.90 MHz xdB -26.00 dB

[ Keyeight Spectram Anslyzer - Oceupied BW. [
T R T_sensean] LIGN AUTO 05:07:00 PM Apr 14, 2021
Center Freq: 2.595000000 GHz Radio Std: None
- Free Run AvglHold: 2001200
#AFGain:Low #Atten: 36 dB Radio Device: BTS

#Res BW 1.2 MHz #VBW 4 MHz

Occupied Bandwidth Total Power 13.8 dBm
57.796 MHz

Transmit Freq Error -43.810 kHz % of OBW Power  99.00 %

x dB Bandwidth 60.82 MHz xdB -26.00 dB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M o RLAB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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B2_N41(60M)_DFT-s-OFDM_PI_2-BPSK_Outer_

Full_High_CH

B2_N41(60M)_DFT-s-OFDM_QPSK_Outer
Full_High_CH

o )
05:07:18 P Aprid, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

SENSENT] LIGN AUTO
Center Freq: 2.644980000 GHz
Tri Avg|Hold: 200/200

#Atten: 36 dB. Radio BTS

#FGain:Low

Ref 30.00 dBm

\ﬂ.,t.,w[Utm,,m.lw,v.a«,wmumw.._mwm«nm,um

\

b,

I e

ICenter 2.645 GHz

HRes BW 1.2 MHz #VBW 4 MHz

Total Power 14.9 dBm

Occupied Bandwidth
58.389 MHz
-494.40 kHz % of OBW Power

59.74 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
05.07:24 PH Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC [_senseant] LIGN AUTO
Center Freq: 2.644980000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

#FGain:Low Radio Device: BTS

Ref 30.00 dBm

R T T R B e & e e T e

Center 2.645 GHz

‘Res BW 1.2 MHz #VBW 4 MHz

Total Power 13.5 dBm

Occupied Bandwidth
58.143 MHz
-99.477 kHz % of OBW Power

60.75 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2_N41(60M)_DFT-s-OFDM_16
QAM_Outer_Full_High_CH

B2_N41(60M)_DFT-s-OFDM_64
QAM_Outer_Full_High_CH

o )
05:07:30 PM Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

SENSENT] LIGN AUTO
Center Freq: 2.644980000 GHz
by Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio Device: BTS

Ref 30.00 dBm
Wl s VR A Tl o i

L"v*wﬂ"'v'uwm'w““w

ICenter 2.645 GHz

HRes BW 1.2 MHz #VBW 4 MHz

Total Power 14.6 dBm

Occupied Bandwidth
59.263 MHz
-633.49 kHz % of OBW Power

60.75 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
05.07:36 PM Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC [_senseant] LIGN AUTO
Center Freq: 2.644980000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.645 GHz

‘Res BW 1.2 MHz #VBW 4 MHz

Total Power 15.0 dBm

Occupied Bandwidth
59.149 MHz
-675.76 kHz % of OBW Power

60.67 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(60M)_DFT-s-OFDM_256
QAM_Outer_Full_High_CH

B2_N41(60M)_CP-OFDM_QPSK_Outer_Full
_High_CH

) o )
05:07:42 PM Apr14, 2021
Radio Std: None

LIGN AUTO

iz
‘Avg|Hold: 200/200

- T
#FGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

sk Ay B gt e Yt bt g

\m'r.‘\M. shferdinuan,

ICenter 2.645 GHz
#Res BW 1.2 MHz #VBW 4 MHz

Total Power 12.3 dBm

Occupied Bandwidth
58.226 MHz
-101.65 kHz
60.91 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

To o )
05.07:48 P Apr 14, 2021
Radio Std: None

Occupied BW

[ Keyeight spectrum Anat
R T R [_senseant] LIGN AUTO
Center Freq: 2.644980000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

#AFGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

1{‘,
R o N B S T e I

#Res BW 1.2 MHz #VBW 4 MHz

Total Power 14.9 dBm

Occupied Bandwidth
58.787 MHz
-649.30 kHz
60.28 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

MORLAB
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B2_N41(80M)_DFT-s-OFDM_PI_2-BPSK_Outer_

Full_Low_CH

B2_N41(80M)_DFT-s-OFDM_QPSK_Outer_
Full Low CH

o )
05:13:00 PM Aprid, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

SENSENT] LIGN AUTC
Center Freq: 2.555010000 GHz
Tri Avg|Hold: 200/200

#Atten: 36 dB. Radio BTS

#FGain:Low

Ref 30.00 dBm

I}
v.hr,u\w\f’\u.\,ym,.-vw\»mhw

ICenter 2.555 GHz

HRes BW 1.6 MHz #VBW 5 MHz

Total Power 15.1 dBm

Occupied Bandwidth
78.158 MHz
-1.2151 MHz

80.82 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
05:13:07 P Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC [_senseant] LIGN AUTO
Center Freq: 2.555010000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

#FGain:Low Radio Device: BTS

Ref 30.00 dBm
e e S e o P T

| {
P e S rery

i

Center 2.555 GHz

‘Res BW 1.6 MHz #VBW 5 MHz

Total Power 12.7 dBm

Occupied Bandwidth
77.497 MHz
-252.49 kHz

81.24 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2_N41(80M)_DFT-s-OFDM_16
QAM_Outer_Full_Low_CH

B2_N41(80M)_DFT-s-OFDM_64
QAM_Outer_Full_Low_CH

o )
05:13:13 PM Aprid, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

SENSENT] LIGN AUTC
Center Freq: 2.555010000 GHz
by Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio Device: BTS

Ref 30.00 dBm
‘\\‘
MJ S AT i A My TP st i A it

R e

ICenter 2.555 GHz

HRes BW 1.6 MHz #VBW 5 MHz

Total Power 14.0 dBm

Occupied Bandwidth
76.861 MHz
-480.81 kHz

79.89 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
05:13:10 P Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC [_senseant] LIGN AUTO
Center Freq: 2.655010000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

s an AANATA o A AR ol Po A

e P

Center 2.555 GHz

‘Res BW 1.6 MHz #VBW 5 MHz

Total Power 15.4 dBm

Occupied Bandwidth
78.820 MHz
-1.0560 MHz

80.31 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(80M)_DFT-s-OFDM_256
QAM_Outer_Full_ Low CH

B2_N41(80M)_CP-OFDM_QPSK_Outer_Full
_Low CH

) o )
05:13:27 PM Aprid, 2021
Radio Std: None

T LIGN AUTC
enter Freq: 2.655010000 GHz
ke ‘Avg|Hold: 200/200

#Atton: 36 dB.

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm

T o e e A

#Res BW 1.6 MHz #VBW 5 MHz

Total Power 11.2 dBm

Occupied Bandwidth
77.241 MHz
-205.63 kHz
80.98 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

To o )
05:13:33 PM Apr 14, 2021
Radio Std: None

Occupied BW

[ Keyeight spectrum Anat
R T R [_senseant] LIGN AUTO
Center Freq: 2.655010000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

#AFGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

|
\,»m/‘llwww..,mw‘m«, T e

#Res BW 1.6 MHz #VBW 5 MHz

Total Power 14.9 dBm

Occupied Bandwidth
78.955 MHz
-1.0306 MHz
81.05 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

MORLAB
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B2_N41(80M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(80M)_DFT-s-OFDM_QPSK_Outer_

Full_Mid_CH

SENSENT] LIGN AUTO 05:13:52 PM Aprd, 2021
Center Freq: 2.595000000 GHz Radio Std: None

> Tri Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio BTS

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

Ref 30.00 dBm

THPR P TRRTEE o o ey ST e L N R T

!

\‘"‘"“'“""v“"“‘-m‘“*’“wm o

ICenter 2.595 GHz

HRes BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 13.2dBm
77.269 MHz

Transmit Freq Error -243.98 kHz % of OBW Power 99.00 %

x dB Bandwidth 81.00 MHz x dB -26.00 dB

sc STATUS

Full_Mid_CH

[_senseant] LIGN AUTO 05:13:58 P Apr14, 2021
Center Freq: 2.595000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB.

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC

Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

3
ol g A AR

ol it

Center 2.595 GHz

‘Res BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 14.4 dBm
78.766 MHz

Transmit Freq Error -1.1124 MHz % of OBW Power 99.00 %

x dB Bandwidth 81.29 MHz xdB -26.00 dB

[ STATUS

B2_N41(80M)_DFT-s-OFDM_16
QAM_Outer_Full Mid_CH

B2_N41(80M)_DFT-s-OFDM_64
QAM_Outer_Full_Mid_CH

o )
SENSENT] LIGN AUTO 05:14:05 P Aprid, 2021
Center Freq: 2.595000000 GHz Radio Std: None

by Avg|Hold: 200/200

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

#FGain:Low #Atten: 36 dB Radio Device: BTS

dBidiv Ref 30.00 dBm
Log

| om0

O N S

ICenter 2.595 GHz

HRes BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 14.6 dBm
78.138 MHz
Transmit Freq Error -960.31 kHz % of OBW Power 99.00 %

x dB Bandwidth 80.12 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] LIGN AUTO 05:14:11 M Apri4, 2021
Center Freq: 2.595000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB.

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC

Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.595 GHz

‘Res BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 14.7 dBm
78.587 MHz

Transmit Freq Error -983.52 kHz % of OBW Power 99.00 %

x dB Bandwidth 81.09 MHz xdB -26.00 dB

STATUS

B2_N41(80M)_DFT-s-OFDM_256
QAM_Outer_Full_Mid_CH

B2_N41(80M)_CP-OFDM_QPSK_Outer_Full
_Mid_CH

[ eyeght Spectram A Occupied BW o )
T 2 o NT] LIGN AUTO 05:14:20 PM Apr14, 2001
enter Freq: 2595000000 GHz Radio Std: None
- T ‘AvglHold: 2001200
#IFGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
\wu,' e hadatrt bttt lbleg o

R A N Wy

ICenter 2.595 GHz

#Res BW 1.6 MHz #VBW 5 MHz

Total Power 14.4 dBm

Occupied Bandwidth

78.280 MHz
Transmit Freq Error  -1.2433 MHz % of OBW Power  99.00 %
x dB Bandwidth 80.64 MHz x dB -26.00 dB

[ Keyeight Spectram Anslyzer - Oceupied BW. [
T R T_sensean] LIGN AUTO 05:14:26 PM Apr 14, 2021
Center Freq: 2.595000000 GHz Radio Std: None
Free Run AvglHold: 2001200
#AFGain:Low #Atten: 36 dB

Radio Device: BTS

5
7
ww‘J L\,.uw,,w.,p..rh.ww i A S

#Res BW 1.6 MHz #VBW 5 MHz

Total Power 13.7 dBm

Occupied Bandwidth

77.545 MHz
Transmit Freq Error -213.33 kHz % of OBW Power  99.00 %
x dB Bandwidth 80.29 MHz xdB -26.00 dB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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B2_N41(80M)_DFT-s-OFDM_PI_2-BPSK_Outer_

Full_High_CH

B2_N41(80M)_DFT-s-OFDM_QPSK_Outer
Full_High_CH

o )
05:14:45 P Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

SENSENT] LIGN AUTO
Center Freq: 2.634990000 GHz

Tri Avg|Hold: 200/200
#Atten: 36 dB. Radio BTS

#FGain:Low

Ref 30.00 dBm

R o

ICenter 2.635 GHz

HRes BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 14.1 dBm

76.717 MHz
-505.74 kHz % of OBW Power
79.90 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
05:14:51 M Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC [_senseant] LIGN AUTO
Center Freq: 2.634990000 GHz
Trig: Free Run Avg|Hold: 200/200

#Atten: 36 dB. Radio Device: BTS

#FGain:Low

10 dBidiv Ref 30.00 dBm
Log

Ay paptelbial
e LA L

e

Center 2.635 GHz

‘Res BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 14.9 dBm

78.392 MHz
-1.3136 MHz % of OBW Power
80.45 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2_N41(80M)_DFT-s-OFDM_16
QAM_Outer_Full_High_CH

B2_N41(80M)_DFT-s-OFDM_64
QAM_Outer_Full_High_CH

o )
05:14:57 P Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc

SENSENT] LIGN AUTO
Center Freq: 2.634990000 GHz
by Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio Device: BTS

dBidiv Ref 30.00 dBm
Log

ot e g i hedd

ICenter 2.635 GHz

HRes BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 12.9 dBm

77.332 MHz
-464.34 kHz % of OBW Power
80.96 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc STATUS

To o )
05:15:04 P Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 DC [_senseant] LIGN AUTO
Center Freq: 2.634990000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.635 GHz

‘Res BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 15.4 dBm

78.558 MHz
-1.2767 MHz % of OBW Power
80.95 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(80M)_DFT-s-OFDM_256
QAM_Outer_Full_High_CH

B2_N41(80M)_CP-OFDM_QPSK_Outer_Full
_High_CH

) o )
05:15:10 PM Aprid, 2021
Radio Std: None

LIGN AUTO

iz
‘Avg|Hold: 200/200

- T
#FGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Sorpas A A b e A gy

g

ICenter 2.635 GHz

#Res BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 12.0 dBm

77.065 MHz
-380.92kHz % of OBW Power
80.57 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

To o )
05:15:17 PM Apr 14, 2021
Radio Std: None

Occupied BW

[ Keyeight spectrum Anat
R T R [_senseant] LIGN AUTO
Center Freq: 2.634990000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

#AFGain:Low Radio Device: BTS

TR TV D T RV T e TR T R TR U

#Res BW 1.6 MHz #VBW 5 MHz

Total Power 13.3 dBm

Occupied Bandwidth
77.783 MHz
-153.19 kHz
81.23 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

MORLAB
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B2_N41(90M) DFT-s-OFDM_PI_2-BPSK_Outer_
Full_Low_CH

B2_N41(90M)_DFT-s-OFDM_QPSK_Outer_
Full Low CH

#FGain:Low #Atten: 36 dB Radio BTS

Ref 30.00 dBm

[P TR T o E Y R T S YR Y P TP

P

L T

ICenter 2.56 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 13.1 dBm
85.911 MHz

Transmit Freq Error -976.47 kHz % of OBW Power 99.00 %

x dB Bandwidth 90.60 MHz x dB -26.00 dB

sc STATUS

[ Keyeght Spectram Analyzer - Oceupied W o) [ Keyright Spectram Anslyzer - Oceupied BW. [
i T 3 oc | SENSEINT] LIGN AUTO 05:24:35 PM Apr14, 2001 i< & bC T_sensean] LIGN AUTO 05:24:40 PM Aor 14, 2021
Center Freq 2.560020000 GHz Center Freq: 2560020000 GHz Radio Std: None Center Freq 2.560020000 GHz Center Freq: 2.560020000 GHz Radio Std: None
! Trig: Free Run ‘AvglHold: 2001200 ] Trig: Free Run AvglHold: 2001200

#FGain:Low #Atten: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

ICenter 2.56 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 14.7 dBm
86.619 MHz

Transmit Freq Error -1.3569 MHz % of OBW Power 99.00 %

x dB Bandwidth 88.99 MHz xdB -26.00 dB

[ STATUS

B2_N41(90M)_DFT-s-OFDM_16
QAM_Outer_Full_Low_CH

B2_N41(90M)_DFT-s-OFDM_64
QAM_Outer_Full_Low_CH

#FGain:Low #Atten: 36 dB Radio Device: BTS

dBidiv Ref 30.00 dBm
g

STV T RS S e T PRt
/ W
T appange! e Ty

-

Center 2.56 GHz
Res BW 1.8 MHz #VBW 5 MHz
Occupied Bandwidth Total Power 15.1 dBm
87.687 MHz
Transmit Freq Error -1.9003 MHz % of OBW Power 99.00 %
x dB Bandwidth 90.32 MHz x dB -26.00 dB

sc STATUS

[ Keyeght Spectram Analyzer - Oceupied W o) [ Keyright Spectram Anslyzer - Oceupied BW. [
T 3 oc | SENSEINT] LIGN AUTO 05:24:46 PM Apr14, 2001 i< & bC T_sensean] LIGN AUTO 05:24:52 PM for 14, 2021
Center Freq 2.560020000 GHz Center Freq: 2560020000 GHz Radio Std: None Center Freq 2.560020000 GHz Center Freq: 2.560020000 GHz Radio Std: None
! T Run ‘AvglHold: 2001200 ] Trig: Free Run AvglHold: 2001200

#FGain:Low #Atten: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

RN T YRR T O P e T

ICenter 2.56 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 15.4 dBm
87.493 MHz

Transmit Freq Error -1.7901 MHz % of OBW Power 99.00 %

x dB Bandwidth 90.03 MHz xdB -26.00 dB

STATUS

B2_N41(90M)_DFT-s-OFDM_256
QAM_Outer_Full_ Low CH

B2_N41(90M)_CP-OFDM_QPSK_Outer_Full
_Low CH

- T ‘Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

AN ool ooty

ICenter 2.56 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 13.3 dBm
85.486 MHz

Transmit Freq Error -947.38 kHz % of OBW Power  99.00 %

x dB Bandwidth 88.56 MHz xdB -26.00 dB

[ Keyeght Spectram Analyzer - Occupied W o ) [ Keyeight Spectram Anslyzer - Oceupied BW. [
T RE 5 NT] LIGN AUTO 05:25:01 P Sprid, 2021 " T " S0 0C T_sensean] LIGN AUTO 05:25:00 PM Aor 14, 2021
enter Freq: 2.560020000 GHz Radio Std: None Center Freq 2.560020000 GHz Center Freq: 2.560020000 GHz Radio Std: None
] Trig: Free Run AvglHold: 2001200

#AFGain:Low #Atten: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

I Al g

ICenter 2.56 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 12.5 dBm
87.957 MHz

Transmit Freq Error -160.84 kHz % of OBW Power  99.00 %

x dB Bandwidth 92.23 MHz xdB -26.00 dB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M o RLAB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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B2_N41(90M)_DFT-s-OFDM_PI_2-BPSK_Outer
Full_Mid_CH

B2_N41(90M)_DFT-s-OFDM_QPSK_Outer_

Full_Mid_CH

- Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB Radio BTS

Ref 30.00 dBm

|

|

|
e } B a——
|

ICenter 2.595 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 14.7 dBm
86.762 MHz

Transmit Freq Error -1.5107 MHz % of OBW Power 99.00 %

x dB Bandwidth 90.08 MHz x dB -26.00 dB

sc STATUS

[ Keyeght Spectram Analyzer - Oceupied W o) [ Keyright Spectram Anslyzer - Oceupied BW. [
i T 3 oc | SENSEINT] LIGN AUTO 05:25:29 PM Apr14, 2021 i< & bC T_sensean] LIGN AUTO 05:25:34 PM Apr 14, 2021
Center Freq 2.595000000 GHz Contar Freq: 2535000000 GHz Radio Std: None Center Freq 2.595000000 GHz Center Freq: 2595000000 GHz Radio Std: None
ree Run

—». Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

[l

\.Jw QIR BT MR e e L T e e

Center 2.595 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 15.5 dBm
86.555 MHz

Transmit Freq Error -1.6675 MHz % of OBW Power 99.00 %

x dB Bandwidth 89.20 MHz xdB -26.00 dB

[ STATUS

B2_N41(90M)_DFT-s-OFDM_16
QAM_Outer_Full Mid_CH

B2_N41(90M)_DFT-s-OFDM_64
QAM_Outer_Full_Mid_CH

- Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB Radio Device: BTS

n
AI\Mﬁ‘\wwwbwwmmwu-wu\-\ﬂ»mw'\wrdwm
LMV'M“‘“W\WA-’“‘\&MN‘I-

ICenter 2.595 GHz
Res BW 1.8 MHz #VBW 5 MHz
Occupied Bandwidth Total Power 15.1 dBm
87.471 MHz
Transmit Freq Error -1.8075 MHz % of OBW Power 99.00 %
x dB Bandwidth 90.52 MHz x dB -26.00 dB

sc STATUS

[ Keyeght Spectram Analyzer - Oceupied W o) [ Keyright Spectram Anslyzer - Oceupied BW. [
T 3 oc | SENSEINT] LIGN AUTO 05:25:40 PM Apr14, 2021 i< & bC T_sensean] LIGN AUTO 05:25:46 PM Aor 14, 2021
Center Freq 2.595000000 GHz Center Freq: 2595000000 GHz Radio Std: None Center Freq 2.595000000 GHz Center Freq: 2.595000000 GHz Radio Std: None
T Run

Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB. Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

1n, h
1
W CNN IR S T FD S R

et e A

Center 2.595 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 15.4 dBm
87.454 MHz

Transmit Freq Error -1.9040 MHz % of OBW Power 99.00 %

x dB Bandwidth 90.35 MHz xdB -26.00 dB

STATUS

B2_N41(90M)_DFT-s-OFDM_256
QAM_Outer_Full_Mid_CH

B2_N41(90M)_CP-OFDM_QPSK_Outer_Full
_Mid_CH

T LIGN AUTO 05:25:53 PM Apr14, 2021
enter Freq: 2.595000000 GHz Radio Std: None
- T ‘Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB Radio Device: BTS

[ Keyeght Spectram Analyzer - Occupied W o )
T R a

10 dBidiv Ref 30.00 dBm

i

ICenter 2.595 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 12.1 dBm
85.661 MHz

Transmit Freq Error -891.65 kHz % of OBW Power  99.00 %

x dB Bandwidth 89.26 MHz xdB -26.00 dB

To o )
[_senseant] L 05:25:50 P Apr 14, 2021

‘ S00 o IGN AUTO
X Center Freq: 2.595000000 GHz Radio Std: None
Center Freg 2595000000 CHz Trig: Free Run AvglHold: 2001200

#AFGain:Low #Atten: 36 dB. Radio Device: BTS

[ Keyeight Spectrum Analyzer - Occupied BW.
R T 3

10 dBidiv Ref 30.00 dBm
Log

Center 2.595 GHz
Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 13.3 dBm
87.413 MHz

Transmit Freq Error -144.98 kHz % of OBW Power  99.00 %

x dB Bandwidth 91.17 MHz xdB -26.00 dB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn

Page490f116



¥ /ORLAB!

REPORT No.: SZ21020185W12

Full_High_CH

B2_N41(90M)_DFT-s-OFDM_PI_2-BPSK_Outer_

B2_N41(90M)_DFT-s-OFDM_QPSK_Outer
Full_High_CH

pied BV
oc |

Center Freq2.629980000 GHz

[ Keyeight Spectrum Analyzer - Occu
RT i

Ref 30.00 dBm

J

g

Center 2.63 GHz
Res BW 1.8 MHz
Occupied Bandwidth
87.40
Transmit Freq Error
x dB Bandwidth

-1.6685 MHz
91.08 MHz

SENSENT] LIGN AUTO
Center Freq: 2.629980000 GHz
Tri Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB

Sow Y T S L e e e e

#VBW 5 MHz
Total Power 13.7 dBm
2 MHz
% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

o )
05:26:19 P Apr1d, 2021
Radio Std: None

Radio BTS

{
o oo s

To o )
05:26:25 P Apr 14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.629980000 GHz
Trig: Free R Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.629980000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

R A A A

#VBW 5 MHz

Occupied Bandwidth Total Power 13.9 dBm
86.092 MHz
-1.0283 MHz

90.09 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2_N41(90M)_DFT-s-OFDM_16
QAM_Outer_Full_High_CH

B2_N41(90M)_DFT-s-OFDM_64
QAM_Outer_Full_High_CH

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc |

Center Freq2.629980000 GHz

ICenter 2.63 GHz
Res BW 1.8 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSENT] LIGN AUTO
Center Freq: 2.629980000 GHz
by Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB

PRI T e S S Y e e e e T e

\

'Lan-ﬂﬂv»M,vawpm

#VBW 5 MHz

Total Power 13.8 dBm

86.048 MHz
-980.25 kHz
90.09 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

o )
05:26:31 P Apr1d, 2021
Radio Std: None

Radio Device: BTS

To o )
05:26:37 PM Apr14, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.629980000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.629980000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

,',fmmwumr-mm.wm'/rwPw’»‘uuw-um.wmw "

WET W e e

ICenter 2.63 GHz

Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 13.2 dBm
85.661 MHz
-664.23 kHz

90.03 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(90M)_DFT-s-OFDM_256
QAM_Outer_Full_High_CH

B2_N41(90M)_CP-OFDM_QPSK_Outer_Full
_High_CH

[ Keyeight Spectrum Analyz
RT i

Center Freq 2.629980000 GHz

10 dBidiv Ref 30.00 dBm

ICenter 2.63 GHz
Res BW 1.8 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

T LIGN AUTO
enter Freq: 2.629980000 GHz

- T
#FGain:Low #Atten: 36 dB

#VBW 5 MHz

Total Power 12.7 dBm

85.373 MHz
-1.0924 MHz
88.30 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

‘Avg|Hold: 200/200

) o )
05:26:43 P Apri1d, 2021
Radio Std: None

Radio Device: BTS

L'*"I"'MA'«JI\MWN-I itvdamntgm

To o )
05:26:49 P Apr 14, 2021
Radio Std: None

Occupied BW

[ Keyeight spectrum Anat
R T 3

[_senseant] LIGN AUTO
Center Freq: 2.629980000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

‘ S00 o
Center Freq 2.629980000 GHz

#AFGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

ICenter 2.63 GHz

Res BW 1.8 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 13.1 dBm

87
Transmit Freq Error
x dB Bandwidth

8 MHz
27.456 kHz
92.24 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

MORLAB
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_Full Low CH

B2_N41(100M)_DFT-s-OFDM_PI_2-BPSK_Outer

B2_N41(100M)_DFT-s-OFDM_QPSK_Outer_
Full Low CH

[ Keyeight Spectrum Analyzer - Occu
RT i

oc | SENSENT] LIGN AUTO 05:21:03 M Apr19, 2021
Center Freq: 2.565000000 GHz Radio Std: None

> Tri Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio BTS

Center Freq2.565000000 GHz

Ref 30.00 dBm

b A e Pt g s

\
P
b b Pt g e

ICenter 2.565 GHz

HRes BW 2 MHz #VBW 6 MHz

Occupied Bandwidth Total Power 8.49 dBm
96.743 MHz

Transmit Freq Error -390.50 kHz % of OBW Power 99.00 %
x dB Bandwidth 101.6 MHz x dB -26.00 dB

sc STATUS

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T [ oC [_senseant] LIGN AUTO 05:21:09 P Apr19, 2021
Center Freq: 2.565000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB.

Center Freq 2.565000000 GHz
Radio Devics: BTS

10 dBidiv Ref 30.00 dBm
Log

O R N L S Tra N

W_,,“,‘.,M.w..wm.mwj T ——

Center 2.565 GHz

‘Res BW 2 MHz #VBW 6 MHz

Occupied Bandwidth Total Power 10.4 dBm
97.320 MHz

Transmit Freq Error -1.0075 MHz % of OBW Power 99.00 %

x dB Bandwidth 100.2 MHz xdB -26.00 dB

[ STATUS

B2 _N41(100M)_DFT-s-OFDM_16
QAM_Outer_Full_Low_CH

B2_N41(100M)_DFT-s-OFDM_64
QAM_Outer_Full_Low_CH

[ Keyeght Spectram Analyzer - Oceupied W o)
T 3 oc | SENSEINT] LIGN AUTO 052115 PM Apr19, 2001

Center Freq: 2565000000 GHz Radio Std: None

T

Avg|Hold: 200/200

Center Freq2.565000000 GHz

#FGain:Low #Atten: 36 dB Radio Device: BTS

PR T AT e e L

tep sl it

ICenter 2.565 GHz

HRes BW 2 MHz #VBW 6 MHz

Occupied Bandwidth Total Power 11.3 dBm
97.872 MHz

Transmit Freq Error -1.4851 MHz % of OBW Power 99.00 %

x dB Bandwidth 101.1 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] LIGN AUTO 052121 M Apr19, 2021
Center Freq: 2.565000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 36 dB.

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC

Center Freq 2.565000000 GHz
Radio Devics: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.565 GHz

‘Res BW 2 MHz #VBW 6 MHz

Occupied Bandwidth Total Power 9.54 dBm
98.325 MHz
Transmit Freq Error -1.4078 MHz % of OBW Power 99.00 %

x dB Bandwidth 101.7 MHz xdB -26.00 dB

STATUS

B2_N41(100M)_DFT-s-OFDM_256
QAM_Outer_Full_Low_CH

B2_N41(100M)_CP-OFDM_QPSK_Outer_Ful
| Low_CH

[ Keyeght Spectram Analyzer - Occupied W o )
T 3 a_oc | NT] LIGN AUTO 05:21:27 PM Apr19, 2021

Center Freq 2.565000000 GHz enter Freq: 2.565000000 GHz Radio Std: None

= - T ‘AvglHold: 2001200

#IFGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

e L s R DG G LR NIV

\nm-«m..nmp,l.o".w\k.u.w

ICenter 2.565 GHz

#Res BW 2 MHz #VBW 6 MHz

Total Power 7.02 dBm

Occupied Bandwidth

96.544 MHz
Transmit Freq Error -218.44 kHz % of OBW Power  99.00 %
x dB Bandwidth 101.7 MHz x dB -26.00 dB

[ Keyeight Spectram Anslyzer - Oceupied BW. [
T & T_sensean] LIGN AUTO 05:21:33 PM Apr 19, 2021
Center Freq: 2.565000000 GHz Radio Std: None
Free Run AvglHold: 2001200
#AFGain:Low #Atten: 36 dB

‘ S00 o
Center Freq 2.565000000 GHz
Radio Devics: BTS

10 dBidiv Ref 30.00 dBm
Log

Center 2.565 GHz
#Res BW 2 MHz

#VBW 6 MHz

Occupied Bandwidth Total Power 8.45 dBm
97.468 MHz

Transmit Freq Error 215.81 kHz % of OBW Power  99.00 %

x dB Bandwidth 102.2 MHz xdB -26.00 dB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

MORLAB

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab.cn
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B2_N41(100M)_DFT-s-OFDM_PI_2-BPSK_Outer

_Full_Mid_CH

B2_N41(100M)_DFT-s-OFDM_QPSK_Outer _
Full_Mid_CH

pied BV
oc |

Center Freq2.595000000 GHz

[ Keyeight Spectrum Analyzer - Occu
RT i

Ref 30.00 dBm

ICenter 2.595 GHz
HRes BW 2 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

A
\,,J oA A o A

97.636 MHz
-1.7719 MHz
101.1 MHz

o )
05:21:54 P Apr19, 2021
Radio Std: None

SENSENT] LIGN AUTO
Center Freq: 2.595000000 GHz
Tri Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio BTS

A

\

P i lyratyomict

#VBW 6 MHz

Total Power 11.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

To o )
05:22:00 PM Apr 19, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.595000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.595000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

[

s tdra et b b marte g ity

e —

Center 2.595 GHz

‘Res BW 2 MHz #VBW 6 MHz

Occupied Bandwidth Total Power 10.1 dBm
97.446 MHz
-1.1139 MHz

101.1 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ STATUS

B2 N41

QAM_Outer_Full Mid_CH

(100M)_DFT-s-OFDM_16

B2_N41(100M)_DFT-s-OFDM_64
QAM_Outer_Full_Mid_CH

[ Keyeight Spectrum Analyzer - Occupied W
R T R oc |

Center Freq2.595000000 GHz

ICenter 2.595 GHz
HRes BW 2 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

i
ol | st P ot b Pl el e M

97.961 MHz
-1.6506 MHz
101.4 MHz

o )
05:22:05 P Apr19, 2021
Radio Std: None

SENSENT] LIGN AUTO
Center Freq: 2.595000000 GHz
by Avg|Hold: 200/200

#FGain:Low #Atten: 36 dB Radio Device: BTS

i

Pl B erbigion

#VBW 6 MHz

Total Power 11.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

To o )
05:22:11 M Apr19, 2021
Radio Std: None

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC [_senseant] LIGN AUTO
Center Freq: 2.595000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 36 dB.

Center Freq 2.595000000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

DAt Aoy Meand M Mt bt e

Center 2.595 GHz

‘Res BW 2 MHz #VBW 6 MHz

Occupied Bandwidth Total Power 10.8 dBm
97.259 MHz
-1.4200 MHz

99.99 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

B2_N41(100M)_DFT-s-OFDM_256
QAM_Outer_Full_Mid_CH

B2_N41(100M)_CP-OFDM_QPSK_Outer_Ful
|_Mid_CH

10 dBidiv Ref 30.00 dBm

ICenter 2.595 GHz
#Res BW 2 MHz

Occupied Bandwidth
97.342 MHz

-1.9837 MHz
100.9 MHz

Transmit Freq Error
x dB Bandwidth

) o )
05:22:17 P Apr19, 2021
Radio Std: None

T LIGN AUTO
enter Freq: 2.595000000 GHz
‘Avg|Hold: 200/200

- T
#FGain:Low #Atten: 36 dB Radio Device: BTS

1

#VBW 6 MHz

Total Power 9.45 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

To o )
05:22:24 M Apr19, 2021
Radio Std: None

Occupied BW

[_senseant] LIGN AUTO
Center Freq: 2.595000000 GHz
FreeRun Avg|Hold: 200/200
#Atten: 36 dB.

[ Keyeight spectrum Anat
R T 3

‘ S00 o
Center Freq 2.595000000 GHz
#FGain:Low

Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

s P ypebb gt e iy o A it Dot g

Center 2.595 GHz
#Res BW 2 MHz

#VBW 6 MHz

Occupied Bandwidth Total Power 10.5 dBm
99.294 MHz

-995.69 kHz
102.4 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MORLAB
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B2_N41(100M)_DFT-s-OFDM_PI_2-BPSK_Outer
_Full_High_CH

B2_N41(100M)_DFT-s-OFDM_QPSK_Outer_
Full_High_CH

T o e
5 oc | SERSEINT LIGH AUTO 05:22:44 P pr15, 2021
Center Freq 2.625000000 GHz Center Freq: 2,625000000 GHz Radio Std: None

! > Tri ree Run Avg|Hold: 2001200
#AFGain:Low #Atten: 36 dB Radio BTS

[ Keyeight Spectrum Analyzer - Occu
RT i

Ref 30.00 dBm

ICenter 2.625 GHz
HRes BW 2 MHz #VBW 6 MHz

Occupied Bandwidth Total Power 10.3 dBm
97.661 MHz

Transmit Freq Error -1.1218 MHz % of OBW Power 99.00 %
x dB Bandwidth 100.1 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] L 05:22:49 P Apr19, 2021

‘ o
X Center Freq: 2626000000 GHe Radio Std:None
Center Freq 2628000000 CHz s Trig: FreeRun Avg|Hold: 200/200
iGuintow " tAnen: 3505 Radio Device: BTS

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC

10 dBidiv Ref 30.00 dBm
Log

Center 2.625 GHz
#Res BW 2 MHz #VBW 6 MHz

Occupied Bandwidth Total Power 8.75 dBm
98.743 MHz

Transmit Freq Error -1.4823 MHz % of OBW Power 99.00 %

x dB Bandwidth 101.6 MHz xdB -26.00 dB

[ STATUS

B2_N41(100M)_DFT-s-OFDM_16
QAM_Outer_Full_High_CH

B2_N41(100M)_DFT-s-OFDM_64
QAM_Outer_Full_High_CH

[ Keyeght Spectram Analyzer - Oceupied W o)
T 3 oc | SENSEINT] LIGN AUTO 052255 PM Apr19, 2021
Center Freq 2.625000000 GHz Center Freq: 2.625000000 GHz Radio Std: None
! T Run ‘AvglHold: 2001200

#FGain:Low #Atten: 36 dB Radio Device: BTS

/1\
Sad \W‘uﬂ.lwr'wm'wﬂrﬂw’t‘\“\h«‘.'v.~.uN-M‘m>-«Mu4m~Jnv|y

ot sl Mmoo i

ICenter 2.625 GHz
#Res BW 2 MHz #VBW 6 MHz
Occupied Bandwidth Total Power 11.3 dBm
98.034 MHz
Transmit Freq Error -1.6718 MHz % of OBW Power 99.00 %
x dB Bandwidth 101.2 MHz x dB -26.00 dB

sc STATUS

To o )
[_senseant] L 05:23:01 M Apr19, 2021

. oo
X Center Freq: 2625000000 GHz Radio Sta: None
Center Freg 2625000000 CHz Trig: Free Run Avg|Hold: 200/200
EGainLow " #Atten: 36 B Radio Device: BTS

[ Keyeight Spectrum Anslyeer - Occupied BW.
R T 3 oC

10 dBidiv Ref 30.00 dBm
Log

Center 2.625 GHz
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2.3.Frequency Stability

2.3.1. Requirement

According to FCC section 2.1055 & 27.54, the frequency stability shall be sufficient to ensure that
the fundamental emission stays within the authorized frequency block. According to FCC section
2.1055, the test conditions are:

(@) The temperature is varied from -30°C to +50°C at intervals of not more than 10°C.

(b) For hand carried battery powered equipment, the primary supply voltage is reduced to the
battery operating end point which shall be specified by the manufacture. The supply voltage shall
be measured at the input to the cable normally provided with the equipment, or at the power supply
terminals if cables are not normally provided.

Note: The operating temperature of EUT is from 0°C to 45°C, which are specified by the applicant.

2.3.2. Test Description

Temperature
Common Chamber
Antenna

DC
PowerSupp

System
Simulator

The EUT which is powered by the DC Power Supply directly, is located in the Temperature
Chamber. The EUT is commanded by the System Simulator (SS) to operate at the maximum
output power. A call is established between the EUT and the SS via a Common Antenna.
2.3.3. Test procedure

KDB 971168 D01v03 Section 9.0 and ANSI/TIA-603-E-2016.

2.3.4. Test Result

The nominal, highest and lowest extreme voltages are separately 3.87VDC, 4.45VDC and
3.00VDC, which are specified by the applicant; the normal temperature here used is 20°C.
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NR n41, QPSK, Channel 519000, SCS 30kHz, Frequency 25959MHz
Limit =x1ppm
Voltage (%) Power Temp Fre. Dev. Deviation Result
(vDC) (°C) (Hz) (ppm)
100 +20 (Ref) 22 0.008
100 0 -41 -0.016
100 +10 34 0.013
100 3.87 +20 -43 -0.017
100 +30 26 0.010 PASS
100 +40 -23 -0.009
100 +45 34 0.013
115 4.45 +20 -31 -0.012
85 3.00 +20 43 0.017
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2.4.Conducted Spurious Emissions

REPORT No.: SZ21020185W12

2.41. Requirement

According to FCC section 2.1051, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least
43+10*log(P)dB. This calculated to be -13dBm.

Additional requirement for N41:

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. This
calculated to be -25dBm.

2.4.2. Test Description

Attenuator 1+

System Power
Simulator+ Splitter.
Spectrum
Analyzer+

i Attenuator 2«

The EUTis coupled to the Spectrum Analyzer (SA) and the System Simulator (SS) with Attenuators
through the Power Splitter; the RF load attached to the EUT antenna terminal is 500hm; the path
loss as the factor is calibrated to correct the reading. The EUT is commanded by the SS to operate
at the maximum output power. A call is established between the EUT and the SS.
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2.4.3. Test procedure

KDB 971168 D01v03 Section 6.0 and ANSI/TIA-603-E-2016.

2.4.4. Test Result
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